http://www. parsunpower. com rAIUN 5%

SAEles
PARTS CATALOGUE

@ FEX/L-T

FIN BRI DR B IR F]
SUZHOU PARSUN POWER MACHINE CO.,LTD



H ok
CONTENTS

i 1~2

BRACKET 1-————— -~~~ - - - - — - - - 1~2

B —3~4

BRACKET 2 -~~~ — -~~~ — - - - — oo 3-4

e —5~6

UPPER CASING — — — — — — — — — — — — = — = — = — = — — — — — — — — — — —5~6

BB -——— —mmm e mm 7~9

BOTTOM COWLING - — — — — — = — = — = — = — — — — — — — — — — — — — — — — — — — — — — — — 7~9

B AR -~ T T T T T T s e e e e 10~11
CONTROL SYSTEM — — — — — = — = — = — = — — — — — — — — — — — — — — — — — — — — — — — — — —10~11
ATEBERBORG ARG 1 -———— -~~~ ——————— -~ - - - ———— = 12~14
LOWER CASING & DRIVE 1 — — — = — = = = = — = — — — — — — — — — — — = — — — — — — — — — — — 12~ 14
ATEBRRCEHRS 2 -~~~ -~ — 15~ 16
LOWER CASING & DRIVE 2 —— — — — — = — — = — — — — — — — — — — — — — — — — — — — — — — — — 15~16
ATERBERBIPHAG 3 ————— -~~~ ———————— - - - - - - ————— —17~20
LOWER CASING & DRIVE 3 — — — — — — — —— — — — —— — — — — — — — — — — — — — — — — — — —17~20
ATEBRMEH RS -~~~ —————— 21~22
LOWER CASING & DRIVE 4 — — — — = — — = — = = — = — — — — — — — — — — — — — — — — — — — — — 21~22
B | ——————mmm e mm mm - —23~24
ELBCTRICAL 1 — = — = — = = = = — = — = = = — = — = — — — — — — — — — — — — — —23~24
A J-—mmmmmm 25~ 26
ELBCTRICAL 2 — = — = — = = — = = = = — = = = = = = =~~~ — — — 25~126
A 3-————mmmmmm 27~128
ELBCTRICAL 3 — — — — — — — = — — = = = = = = = =~~~ — — —— - 27~128
T T B —29~30
INTAKE SYSTBM 1 - — — — — — — — — — — — — — — — — — 29~30
W —31~32
INTAKE SYSTBM 2 - — — — — — — — — — — — — — — — — - 31~ 32
Ak — - —— - —33~34
CYLINDER HEAD = — — — — — — — — — — — — — — = — = — = — — — — — — — — — — o~~~ — = 33~ 34
Pl - — — — — - — o — 35~ 36
CAMSHAFT — — — — — — = — = = = = =~~~ — — — —35~36
g - — —— —— —— ————m—m 37~ 38
CRANKCASE = — — = = = = = — = — = — = — — — — — — 37~ 38
R — — - - — - mmmmmmmmm - 39 ~ 40
CRANKSHAFT & PISTON - — — — — — — — — — = — — — — = — — — — — — — — — — — — — — — — — — —— 39 ~ 40
T —41~-42
EXHAUST SYSTBM — — — — — — — — — — — — — — — — — — — 41~ 42
MR — ————— -~~~ - m —43~44

FUEL SYSTEM— — — — — — — — — — — — — = — — — — — — — 43~ 44



BB RAE —— — —— o — 45 =46

ELECTRIC OIL PUMP ASSY —— — —— — — —— — — = — — —— — —— — = — — — — = — — — — — — — — 45 ~ 46
MM RA Y ———————— —— —— ——m e m e m e m—m—m—— - — — 47~ 48
OIL PUMP ASSY - — — — — — — — = — = — = — = =~~~ — — o 47~ 48
wEAF-----"-""""""—"—"—— =~~~ - - === == —49~50
TOP COWLING ASSY — — = = — — — - — = — = — — — — — — 49 ~ 50
MERMASK ———— -~~~ "~~~ —51~53
HYDRAULIC TILT ASSY - = —— = — == —— — —————— ————————————————— — 51~53
1 — 54~ 56
CONTROL BOX ASSY — — — = — — = — — = — — — — — = = — — — — — — — — — — —— 54~ 56
e e 57~ 58
LINK ROD ASSY - — = = — — — — — = — — — — — — 57~ 58
RANMKAEWGHEF) — -~ -~ -~ - - - - T oo 59~ 61
ENGINE ASSY(REPAIR KIT) — — — — = — — = — = — = — — = — — — = — — = — — — — — — — — — — — 59~ 61
A kERW@HESY) - - - T T T 62~ 63
CYLINDER HEAD ASSY REPAIR KIT) —— — —— — — = — — —— — ——— — ——— ——— — —— — — — — 62~ 63
G 64 ~ 65
APPENDIX 1(REPAIR KIT) — — — — = — — = — — — = — — — — — — — — — — — — — — — — — — — — — 64~ 65
MR — -~ -~ -~ -——— s S ST s 66 ~ 67
APPENDIX 2(REPAIR KIT) — — = — — = = — — = — — = = — — = — — — = — — — — — — — — — — — — 66~ 67
= 5 — 1 =1

PARTS CATALOGUE INDEX - — — — — — — — — — — — — — — — — — — — — — — — — — — — — — I~V



PAGE 01 OF 67

FIIS ZAE it

A
PARTS NAE:

#5 1

BRACKET 1




FIIS B4E it

PAGE 02 OF 67

WL (HE 1
PARTS NAME:  [BRACKET 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE RS EAR (X EAH G %E i
1 |P15-01010007 i R NUT |
) [F115-01010002 ERERR BRACKET, CLAMP (RIGHT) 1
3 [185-01010003 WA WIRE, LEAD A 1
4 |6B/T818-Mx12 + A L AT6x 1) SCREW Méx12 1
S [F115-01010102 SR SUPPORT ASSY A 1
6 (185-01010203 TEERAME BUSHING, NYLON 4
7 [F115-00000017 bt PIN UPPER SHOCK MOUNT 1
§  [F115-01010003 HEHE STUD LINER )
9 [F115-01010004 B4 R R E BUSHING 2
10 |TB/T7940. 1-M6 BT AN NOPPLE, GREASE 3
11 [F115-01010101 it 5ea BRACKET 1 X
F115-01010101L 2 5ea BRACKET L
12 [F115-01010105 4% £3 LINE CLIP B 1
13 |F115-01010104 SRR kD SUPPORT ASSY B 1
14 |6B/7894.1-18 R R T CIRCLIP 18 )
15 [P115-01010001 £x R4k BRACKET, CLAMP (LEFT) 1
16 [F115-01010200 & AT LA 4 4k DOUBLE-EDGED TUBE ASSY 1
17 [6B/97.1-8 THE § VASHER 8 1
18 |6B/T5783-M8x20 RAEH M8x20 BOLT }8x20 |
19 [6B/TS787-ML0xL. 25x30 |75 %4 M10x1. 25x30 BOLT M10x1. 25x30 2
20 |F60-00000015 E#E 10 THICK VASHER 10 )
21 |6B/1879. 3-3x16 ERAHBEAEH o3xlo  |PIN @316 )
20 [185-01010206 TR COLLAR, DISTANCE ASSY 1
23 |6B/T5783-M6x10 N Moxl0 BOLT M6x10 3
24 |785-01010208 R TENSION SPRING, BRACKET 1
25 |T85-01010207 g TENSION SPRING 1
26 |185-00000017 Bt AL BUSH A )
27 |F115-00000010 HHHEB BUSH B 1
28 [185-01010004 e AR B s A FIXING PLATE ASSY, ANODE 1
29 |185-01010005 R ANODE 1
30 6B/197.1-6 T4E 6 VASHER 6 4
31 (6B/T5783-Mex12 NAEH Mox12 BOLT M6x12 )
32 [6B/T96-6 A4 6 BIG WASHER 6 )
33 (6B/T5783-Mex16 NAER Mox16 BOLT Méx16 )
34 (185-01010209 WA LD VIRE, LEAD B 1
35 [F115-00000011 T E BUSHING |
36 [F115-00000012 Wi A LOCATING SHAFT 1
37 [F115-02000005 WM EC WIRE, LEAD C 1 X
F115-02000005L EWMEC WIRE, LEAD C L




FI1S 3 PAGE 03 OF 67

R4 B )

PARTS NAME: | BRACKET 2

. %

s 7
/




FIIS Rp it

PAGE 04 OF 67

FHELH |#E )
PARTS NAME: |BRACKET 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
sE2H  |T44S FHLH () ARG %E ki
1 [F115-01020100 e g f BRACKET ASSY 1 X
F115-01020100L Bt g BRACKET ASSY L
) [F115-00000013 BAREREE NdxL. S COVER NUT M14xl. 5 4
3 [oB/T848-14 MLE 14 SMALL WASHER 14 4
4 |cB/T5782-M10x1. 25x60 |7 44 M10x1. 25x60 BOLT M10x1. 2560 3
5 |oB/197.1-10 T4 10 WASHER 10 12
6 [F115-02000100 TABERA M SHOCK ABSORBER ASSY, DOUBLE HOLE | 1
7 [F115-02000007 HE R4 PLATE, ABSORBER 1
8 [F115-02000008 ¥ LONG BOLT 2
9 [F115-01000001 Het i E UPPER WASHER )
10 [F115-01000002 et A UPPER BUSHING )
11 [F115-01010006 R CLANP 1
12 |cB/197.1-5 T4 S WASHER § 1
13 |GB/T818-M5x35 TR LA N5x3S SCREW  M5x35 1
14 [6B/T5783-W4x14 MR Wx14 BOLT Mdéx14 )
15 |cB/197.1-4 T4 4 WASHER 4 2
16 [F115-01010300 RAERBAY TILT SENSOR ASSY 1
17 [6B/T70. 1-M6x16 W~ A KHAT Moxlo6 BOTL Mex16 )
18 [F115-01010301 AR R FIXED FRAME, TILT SENSOR ASSY| 1
19 |cB/T6170-M4 XA W NUT 4 )
20 [F115-01000003 T RORES. 315, 6 0-RING 37. 3x5. 6 1
1 [F115-01000004 Het T it A INNER BUSHING, BRACKET 1
22 [F115-00000015 AR NL0xL. 25x40 BOLT M10x1. 25x40 4
23 [F115-00000004 HERE COVER, ABSORBER )
24 [F115-00000100 EERERAE ABSORBER ASSY (LEFT, RIGHT) | 2
25 [F115-00000003 s B RUBBER WASHER )
26 [F115-00000002 BERAE VASHER, ABSORBER )
27 |F115-00000001 HEBET BOLT, ABSORBER )
28 [F115-01000005 WEER % ABSORBER BLOCK I
29 |6B/T894. 1-37 HRABKEEY CIRCLIP 37 |
30 [F115-01000006 B et RUBBER PAD 1




PAGE 05 OF 67

KEEERK

UPPER CASING

FILS e

A

PARTS NAME:

25




pn5gﬁ%% PAGE 06 OF 67
4 | KEEERK
PARTS NAME: | UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SREE | iR AR (EX A AESY %E &t
1 [F20-05030009 AR BOLT, ANODE 1
2 |B/3452.1-13x2 0 E 13x) 0-RING 13x2 1
3 [F4-04070003 SEELMM ANODE 1
4 |6B/T818-M5x25 A L EAT M5x0S SCREW M5x25 1
s [FL15-00000016 AR N10x1. 25x45 BOLT ML0x1. 25x43 18
6 |6B/T97.1-10 T48 10 WASHER 10 2
7 [F25-00000014 EALH O8x12 PIN #8x12 )
8§  [6B/T97.1-8 T4F 8 VASHER 8 4
9 |GB/TS783-8x35 A N8x35 BOLT M8x35 4
10 |F4-04000006 Wb 44 GASKET !
11 |6B/T5783-M8x14 FAER M8x14 BOLT M8x14 1
17 |F115-02010014 BE B RUBBER PIPE 1
13 [FL15-02010002 Ao VATER NOZZLE 1
14 |F25-050101044 BE 1Y PLUG 1/2” l
15 [F115-02010004 E AR 44 GASKET, PRESSURE VALVE 1
16 |T85-05000007 EHETHE SEAL, PRESSURE VALVE 1
17 |185-05000008 EHR% PRESSURE SPOOL 1
18 [F115-02010003 EhR#% SPRING, PRESSURE VALVE 1
19 [F115-02010005 e CAP, PRESSURE VALVE 1
20 |GB/T9074. 14-M6x2S [ LB AL A Nox)S BOLT Mgx25 3
1 |F115-02010001 HE WS SEAT, OUTLET MANIFOLD 1
20 [F115-02010015 D GG VAVE SHEATH, SHIFT 1
23 [F115-02010104 HEEEHE SEAL RING, STRAINER 1
24 [F115-02010100 $E 2 4 COARSE FILTER ASSY 1
25 |F115-02010006 R R T AT BOLT }
26 |F115-02010200 BT T A% GASKET ASSY, OIL PAN 1
7 |FL15-02010008 7 0IL PAN 1
28 [F15-00000006 A4 Doxl) PIN 6x12 6
29 [F115-02010007 BER TS RUBBER PIPE, EXHAUST 1
30 AT 5x60 A 1. 5x60 CABLE TIES 2. 5x60 1
30 |FL15-02010009 oA TACKET, 0IL DRAIN 1
30 [F15-04000003 gk VASHER, BOLT 1
33 |F15-04000002 Wb BOLT, 0IL DRAIN 1
34 |F115-00000008 AR N10x1. 255140 BOLT M10x1. 25x140 4
35 [FL15-02010010 HARRE GASKET 1
36 |F115-02010011 #A B EXHAUST BAFFLE 1
37 |6B/T9074. 14-M6x30 [~ A¥EAe T4 Mox30 COMBINATION BOLT M6x30 11
38 |FL15-02000003 HERRE RUBBER SHESTH 1
39 |F115-02000002 Rifthit s BUSHING, DRIVE SHAFT 1 X
40 [F115-02000001 KERERHK UPPER CASING !
F115-02000001L KERERHK UPPER CASING L
41 |F115-02000006 HAREHRIE RUBBER RING 1
1) [F115-00000014 KERERRAEE RUBBER BLOCKING |




PAGE 07 OF 67

KE

FIS ZEEH

A

PARTS NAME: ~ BOTTOM COWLING




FIIS BAr it

PAGE 08 OF 67

Lt (KE
PARTS NAME:  [BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
AEED  |EHRE EHAR (X AR ERD % i
1 [185-03000006 AXEF CABLE CLIP, IGNITION 1
) [FL15-03000013 HET R EA RUBBER SLEEVE )
3 [GB/T9074. 14-Mex20 R AHEAE T A Mex20 BOLT M6x20 4
4 [FL15-03000010 HELR BRACKET, TENSION SPRING )
5 [F115-03000007 MEHE L4 TENSION SPRING )
6 [6B/15783-8x12 AR V8x1) BOLT M8x12 )
T |6B/197.1-8 THE § VASHER 8 )
8 [F115-03000500 TEH Bt LOCKING BLOCK ASSY )
9 [F115-0300002 FREHLE WAVE WASHER )
10 [F115-03000006 FHAE VASHER, HANDLE )
11 [F115-03000005 Tz BUSHING, HANDLE 4
10 |oB/19074, 14M6x25 |5 TAA A N6xDS BOLT Méx25 3
13 [F115-03000011 FEER PLATE, WIRE 1
14 |0B/T5783-M8x35 AR M8x3S BOLT M8x33 4
15 |F15-00000016 FALE 8 OVERSIZE WASHER 8 4
16 [F115-03000002 HE B DAMPER 4
17 [F115-03000003 WEBLE BUSHING, DANPER 4
18 [HT5x200 R AL 5x200 CLAMP 5x200 I
19 |F115-03000030 HAEFE SHEATH |
20 [F115-03000016 BHAERETE RUBBER SHEATH |
2 [F115-03000017 PEE R FIXED PLATE |
20 |GB/T3450. 1-13x) 0RE 131 0-RING 1312 )
23 [R115-03000300 MES R F AL LOCKING A ASSY,TOP CONLING | 1
24 [F115-03000018 izl LINING RING, PLASTIC |
25 loB/T84.5-815.5x19 [T FEALE ST 5x19  [SCREN ST3. 5x19 )
26 [F40-03000600 RAT XA SWITCH ASSY, TILT 1
27 [P40-03000008 RAFAFZ SHEATH, SWITCH |
28 |6B/T3783-M6x1) AR Nox1) BOLT M6x12 )
29 |6B/197.1-6 THE ¢ VASHER 6 4
30 [FL15-03000021 FAF KRR PLATE, SWITCH 1
31 |F40-03000014W KERAFE WAVE SHEATH 1
32 [HT2. 5x60 RAALH 2. 5x60 CABLE TIES )
33 [F115-03000009 KERKFE RUBBER SHEATH |
34 [FL15-03000008 ARG CLEANING TUBE |
35 [F25-03000100¥ KEHEA TAM ASSY !
36 [F25-03000104W HERE NUT, TAM 1
37 2503000103 BEEL JOINT, JAM !
38 [F25-03000102 HERRE RUBBER RING, JAM ]
39 [F25-03000101¥ HERK I i
40 [F115-03000001 kE BOTTOM COWLING |
41 |F115-03000400 TE4 % F B4 LOCKING B ASSY,TOP COVLING | 1
42 |F115-03000004 K EH 5 E SEAL RING, BOTTOM COWLING |
43 [F2. 605000006 EEHRER BUMPER, BOTTOM CONLING 4




FIIS BAr it

PAGE 09 OF 67

FaAN |KE

PARTS NAME:  {BOTTOM COWLING

SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
su28  |Ehes T4 1 (550 EE4H ) i1 kit
44 [F115-00000009 KEREER SHIELD, UPPER CASING 1
45 |B/T818-M6140 TFEEXRA Nowdd SCREW M6xd0 )
4 [6B/193-6 BRLES SPRING WASHER § )
41 [6B/T6170-U6 kil NUT M )




PAGE 10 OF 67

FIIS B4Rt

=
[==S]
—
oo}
&
T
=3
Y& =
= | =
A \l (3
Iuym/.qw (]
w2
| =
~— v
% E—
e
B ~~

&)
S—4




F115 Z4F PAGE 11 OF 67
FHHAK | Buzs
PARTS NAME: [ CONTROL SYSTEM
S. PART 0. DESCRIPTION DESCRIPTION qm RENARKS
2EEE  (BHRS AR (B R4 X % 4t
I |GB/TO0T4. 14-M6x25 |5t T4 Al6x2S BOLT M6x25 2
2 |F15-03000100 NEE RS FIXING FRAME A ASSY,CABLE | 1
3 [FL15-08000002 BENEHLA CABLE TIE A 1
4 |F115-03000200 MEE R RBA FIYING FRAME B ASSY,CABLE | 1
5 [F115-05000085 TR BOLT, PULLEY DRIVE )
6 |F15-00000012 E% 1.8 COLLET 1.8 4
7 |FL15-05000083 IR BE RS PULLEY DRIVE 1
8 [6B/T96-6 K4 6 BIG WASHER 6 )
9 [F115-035000084 WITHTEHE TROSIONAL SPRING 1
10 [FL15-05000086 TR ERR ROCKER ARM 4 ASSY 1
11 [F115-05000087 BT CONNECTING ROD A 1
12 [F115-05000802 LR ROCKER ARM SHAFT |
13 [F115-05000088 LB HD CONNECTING ROD B 1
14 [F115-05000804 B GE S ROCKER ARM B )
15 |6B/7879.2-3x16 PR EEREERY 16 PIN 3x16 )
16 [F115-05000803 BEHE BUSHING )
17 [F115-05000801 BB FIXED RACK |
18 [F115-05000800 I THAT AR BB ROCKER ARM B ASSY 1
19 |GB/T90T4. 14-M6x30 |75 4240 44 A6 30 BOLT M6x30 4
20 {oB/T818-M4x16 T A LEAT Mdxl6 BOLT Mdx16 2
2 |6B/193-4 WY AEY SPRING WASHER 4 )
22 [P115-00010007 WA TR ER PLATE, MICROSWITCH 1
23 [F115-00010004 AT % MICROSWITCH 1
24 |6B/197.1-3 THE3 VASHER 3 1
25 |6B/T818-3x8 4 A AT BOLT M3x8 1
26 [F115-00010006 SELE SHIFT SLIDER 1
2T |6B/15783-Mexd0 7 A B 1 Moxd0 BOLT M6x40 )
28 |6B/97.1-6 T4E 6 VASHER 6 4
29 |F115-00010301 RSB E SEAT, SWING LEVER |
30 |FL15-00010005 EALE WASHER, NYLON |
31 [F115-00010200 T EBAH SHIFT ROD B ASSY 1
3 |6B/T91-02x16 o #02x16 PIN 02x16 1
33 |F115-00010003 FAEFAE VASHER, SHIFT ROD 1
34 [F115-00010002 THAE BUSHING 1
35 [F115-00010001 TR SHIFTING SUPPORT 1
36 |120-03000006 THOMBEE PLUNGER, SHIFT CAM !
37 [T60-00010003 RERE SPRING PLUNGER 1
38 {T60-00010004 TREEEE NUT, PLUNGER 1
39 |185-00010001 M A BUSHING 1
40 [F115-00010100 TR SHIFT ROD A ASSY 1 X
F115-00010100L R ATAS SHIFT ROD A ASSY L
41 [0B/T3450.1-D8.8x2  [0A'[ES. 8x2 0-RING 8. 8x2 1
4 [F115-08000004 BHAEELD CABLE TIE B 1




FIIS Z4p it

PAGE 12 OF 67

FHEL A

ATRERK & TR |

PARTS NAME:

LOVER CASING & DRIVE 1




TIEE

PAGE 13 OF 67

FHMAR | ATRERHK ¢ B34 1
PARTS NAME:  |LOWER CASING & DRIVE 1
S PART M. DESCRIPTION DESCRIPTION QT REWARKS
SEED  [BHERS AR (0 R4 EX) %8 &
1 |6B/T5783-M8x45 R Vx5 BOLT M8x43 4
2 |T40-04000012 ARFEER PLATE, VATER PUMP 4
3 [F115-04000601 KERE VATER PUMP HOUSING 1
4 [F15-00000006 FAH Oxl) DOWEL PIN ®6x12 2
S |F115-04000604 KR S EB 0—RING B, WATER PUNP 1
6 [F115-04000603 KRS EA 0—RING A, WATER PUNP 1
7 [F115-04000602 KENF INNER SHELL, WATER PUMP 1
8 [F115-04000015 HEFE COVER, BUSHING 1
9 [F115-04000014 AT LOCATING BUSHING, IMPELLER | 1
10 |F115-04000012 4 WASHER, TMPELLER )
11 [F115-04000013 WY 4E WASHER, VAVE 1
12 [F115-04000011 w4 IMPELLER ASSY 1
13 [F115-04000009 SR OUTER PLATE |
14 [F115-04000008 A B H B GASKET, OUTER PLATE 1
15 [FL15-04000203 B B DUST SEAL, DRIVE SHAFT SEAT | 1
16 [F115-04000202 IR A 28x43x7 0IL SEAL 28x43x7 )
17 |6B/T5783-M8x25 R V85 BOLT M8x25 4
18 |oB/197.1-8 THE 8 WASHER § 4
19 [FL15-04000201 B BASE, DRIVE SHAFT 1
20 [KOY0 30BTH3720 FATEEA 30BTM3720 QUILL BEARING 1
21 |GB/T3452.1-®55x3  |Hkah 4 0R! /55x3 0—RING 55x3 1
20 |P115-04000003-1 Bahha R f (6 0. 1020  [SHIM(t: 0. 10mm) 1
F115-04000003-2 Bk f (10,102 ) IN(t: 0. 12m)
F115-04000003-3 Bapse il (1 0. 158.%) SHIM(tOlSmm)
F115-04000003-4 BB R f (1:0.18%%)  [SHIM(t: 0. 18mm)
F115-04000003-5 BarssaR ki (t:0. 302 %) M(t 0. 30mm)
F115-04000003-6 Bk (6 0. 402X) 1M (t: 0. 40m)
F115-04000003-7 BapiaRk (t:0.502%) SHIM(tOSOmm)
23 [F115-04000100 TEAE A WA THRUST BEARING 1
24 |F115-04010000 Ranshdl DRIVE SHART ASSY | X
F115-04010000L Bahhap DRIVE SHAFT ASSY L
25 [FL15-04000010 U il WOODRUFF KEY 1
26 [F115-04000002 KEEES BUSHING, NYLON 1
27 [KOYO BH-1820 RArHA Bi-1820 QUILL BEARING 1
28 [185-04000011 A5 (4 i 59195 OIL SEAL 9x19x5, CAM SHAFT | 2
29 [OB/TO074. 14-M6x20  |x A 8RAe T4 AN6x20 BOLT M6x20 3
30 |P115-04000501 TR ER PLATE, CAM SHAFT 1
31 |B/T3452.1-58.8x3.1 [0S HE 58.8x3.1 0-RING 58. 8x3. 1 1
3 [6B/1896-8 FofE s CIRCLIP 8 l
33 |FL15-04000400 T4 CAMSHAFT ASSY 1
34 |F4-03000023 EHiEE PLUG, HOLE 0IL 1
35 |F4-03000024 ElAEEL GASKET )
36 |F25-04000031 HmEE PLUG, 01L RELEASE |




FI15 S5

PAGE 14 OF 67

FHELAH | KTEERK L B4 1
PARTS NAME: | LOWER CASING & DRIVE 1
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
5EEH  |EHES EEAR () EBAH G % &t
3T |F113-04000001 KTEER K LOVER CASING 1
38 |185-04000006 ME SR MI6x1. 5 NUT, PINTON |
39 F115-04000005 MEs PINION 1
40 [F115-04000004-1 ERERERA (1=0.102%)  [SHIM(t: 0. 10nm)
F115-04000004-2 ERERERHA (1=0.12Z5)  [SHIM(t: 0. 120m)
F115-04000004-3 EREREBE (1=0.1588)  [SHIM(t: 0. 15mm)
F115-04000004-4 EAREREEA (1=0.18Z5)  [SHIM(t: 0. 18um)
F115-04000004-5 ERERERE (1=0.302%)  [SHIN(t: 0. 30nm)
F115-04000004-6 EAEBEBE (T=0.402%)  [SHIN(t: 0. 40nm)
F115-04000004-7 EREREE A (1=0.5028)  [SHIM(t: 0. 50mm)
41 [KOYO HICAP 25520/25580 |43 ¥4 25520/25580  [ROLLER BEARING 1
42 [F115-04000300 T84 FORVARD GEAR ASSY 1
43 [K0Y0 B-2526 A& BI-2526 ROLLER BEARING BI-2526 1
44 [F115-04020003 TR PLUNGER, SHIFT |
45 [F115-04020007 AWM /326, 5562) STEEL BALL 7/32(5.5562) )
46 [F60-06000204 AR/ 16 (4. 7625) STBEL BALL 3/16(4.7625) 2
47 [F115-04020005 HAME1/328.730) STEEL BALL 11/32(8.731) )
48 [F115-04020006 BoERE SPRING, CLUTCH 1
49 |F115-04020002 NAELE CLAW CLUTCH 1
50 |F115-04020008 BLEH PIN, CLUTCH 1
51 [F115-04020009 EARER RING, CLUTCH |
57 [F115-04020001 ¥ SHAFT, PROPELLER 1
53 [FLL5-04020000 ¥ b PROPELLER SHAFT ASSY |
54 [FL15-04000021-1 BRARBIER F (1=0.102X)  [SHIN (t: 0. 10nm)
F115-04000021- BIERER F (T=0. 122X)  |SHIM(t: 0. 12m)
F115-04000021-3 BIRERIAR F (T=0. 152%)  [SHIM(t: 0. 15mm)
F115-04000021-4 BIRERER Fr (T=0. 18Z%)  |SHIM(t: 0. 18mm)
F115-04000021-5 R IAR F (1=0.30Z%)  (SHIM (t: 0. 30nm)
F115-04000021-6 BIREIER B (1=0. 402 %)  [SHIN(t: 0. 40m)
F115-04000021-7 BIREIER B (1=0.502 %)  [SHIN(t: 0. 50m)
55 [P115-04000020 BB 4 GASKET, REVERSE GEAR )
56 [FL15-04030005 |t 3 GEAR, REVERSE 1
57 [F115-04030004 EREh g RS SPACER, REVERSE GEAR 1
58 [KOT0 6208C3 Flss& 620803 DEEP GROOVE BALL BEARING 1
59 [F115-04030003 KTRKERE 87x5.5 0-RING 87x5. 5 1
60 [F115-04030001 ATEEEKE COVER, LOWER CASING |
61 [KOYO 30BM3726 A B A 0BM3726 QUILL BEARING 30BM3726 1
60 |F115-0403000 3 30x45x7 0IL SEAL 30x45x7 )
63 [185-04000027 7Rl PIECE, ORIENTATION 1
64 (T85-04000020 Y4 WASHER, LOCKED 1
65 (185-04000021 TERE CROWN NUT 1
66 [F115-04000000 AT REA LOVER CASING ASSY 1 X
F115-04000000L AT REA LOVER CASING ASSY L




PAGE 15 OF 67

ATRERK & BHAS 2

LOWER CASING & DRIVE 2

FILS Z{p3

A

PARTS NAME:




FIIS B4r it

PAGE 16 OF 67

FAEAM: | KTRERR & B4
PARTS NAME:  |LOWER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE |RH4T EHAH () EHLH D %% &
I [F115-02010012 A& LEHE UPPEER SEAL, VATER PIPE 1
2 |F115-02010013 KERESREL BUSHING A, WATER PIPE 1
3 [F115-02010016 A WATER PIPE 1 X
F115-02010016L A WATER PIPE L
4 [F115-02000004 KEE0E GUIDE BUSHING, WATER PIPE 1
5 [F115-04000017 KERESHED BUSHING B, WATER PIPE 1
6 [F115-04000016 KETEHE LOWER SEAL, WATER PIPE 1
7 [T85-04000013 A WATER ENVELOP 1
8 [140-04000013 AE A PLATE, WATER BNVELOP 1
9 |F115-00000016 AR M0k, 25x45 BOLT M10x1. 25x45 7
10 [F25-00000014 FA4 08x1) DOVEL PIN ®8x12 )
11 |6B/T889. 15 EARS N A4 BEEN  (LOCK NUT NS 1
12 [F115-04000026 #K 0B WATER INLET B !
13 |6B/T97.1-10 THE 10 WASHER 10 7
14 |F115-04000025 #AOA WATER INLET A !
15 |6B/T820-M5x52 R AT MSx5)2 BOLT MSx52 1
16 |F115-00000005 AR ML0x1. 25570 BOLT M10x1. 25x70 1
17 |F115-00000006 bk 3 COURSE ADJUSTER 1
18 [F115-04000022 ¥ i BLOCK, PROPELLER 1
19 [F115-04040000 e Ak PROPELLER ASSY 1
20 [F115-04000023 pix SPLINE BLOCK 1
2 (6B/197.1-18 T4E 18 WASHER 18 1
20 |F115-04000024 R pE NUT 1
23 |6B/T91-D4x30 Fos o4x30 COTTER PIN ¢ 4x30 1




FLI1S %+t PAGE 17 OF 67

THEN | KTREAMK & BoHR4 3

PARTS NAME: ~ [LOWER CASING & DRIVE 3




FLILS EfEETT

PAGE 18 OF 67

FHMAR: | KTRERK ¢ B544 3
PARTS NAME: | LOWER CASING & DRIVE 3
S PART M. DESCRIPTION DESCRIPTION QT REVARKS
SEED  [BHERS AR (0 R4 EX) %8 &
1 |6B/T5783-M8x45 R Vx5 BOLT M8x43 4
2 |T40-04000012 ARFEER PLATE, VATER PUMP 4
3 [F115-04000601 KERE WATER PUMP HOUSING 1
4 [F15-00000006 FAH O6xl) DOWEL PIN ®6x12 2
S |F115-04000604 KR S EB 0—RING B, WATER PUNP 1
6 [F115-04000603 KRS BN 0—RING A, WATER PUNP 1
7 [F115-04000602 KEAR INNER SHELL, WATER PUMP 1
8§ [F115-04000015 ESi COVER, BUSHING 1
9 [F115-04000014 AT LOCATING BUSHING, IMPELLER | 1
10 |F115-04000012 4 WASHER, TMPELLER )
11 [F115-04000013 WY 4E WASHER, VAVE 1
12 [F115-04000011 w4 IMPELLER ASSY 1
13 [F115-04000009 SR OUTER PLATE |
14 [F115-04000008 A B H B GASKET, OUTER PLATE 1
15 [FL15-04000203 B B DUST SEAL, DRIVE SHAFT SEAT | 1
16 [F115-04000202 IR A 28x43x7 0IL SEAL 28x43x7 )
17 |6B/T5783-M8x25 R V85 BOLT M8x25 4
18 |oB/197.1-8 THE 8 WASHER 8 4
19 [FL15-04000201 B BASE, DRIVE SHAFT 1
20 [KOYO 30BTM3720 FATEEA 30BTM3720 QUILL BEARING 1
21 |GB/T3452.1-®55x3  |Hkah 4 0R! /55x3 0—RING 55x3 1
2 |FI15-04000003-1 BagaRh (0. 102K)  [SHIM(t: 0. 10m) 1
F115-04000003-2 Bapsp Bl fr (6 0.122%)  [SHIN(t: 0. 12mm)
F115-04000003-3 R ER R (1 0.152%)  [SHIN(t: 0. 15mm)
F115-04000003-4 BB R (t:0.182%)  [SHIM(t: 0. 18mm)
F115-04000003-5 BarssaR ki (t:0. 302 %) Maoamm
F115-04000003-6 Bk (t:0.402X) 1M (t: 0. 40m)
F115-04000003-7 BapiaRk (t:0.502%) mmaosmm
23 |F115-04000100 THE A THRUST BEARING 1
24 [FL15-04010000 Bah st DRIVE SHART ASSY 1 X
F115-04010000L Bahhap DRIVE SHAFT ASSY L
25 [FL15-04000010 U il WOODRUFF KEY 1
26 [F115-04000002 KEEES BUSHING, NYLON 1
27 [KOYO BH-1820 RArHA Bi-1820 QUILL BEARING 1
28 |T85-04000011 BRS04 ik 59x19x5 0IL SEAL 9x19x5, CAM SHAFT | 2
29 [OB/T90T4. 14-M6x20 | HL A A ANi6x20 BOLT M6x20 3
30 |P115-04000501 TR ER PLATE, CAM SHAFT 1
31 |B/T3452.1-58.8x3.1 [0S HE 58.8x3.1 0-RING 8. 8x3. 1 |
31 |6B/T896-8 FoE s CIRCLIP 8 1
33 [FL115-04000200 LY IaE CAMSHART ASSY 1
34 |F4-03000023 EHiEE PLUG, HOLE 0IL 1
35 |F4-03000024 ElAEEL GASKET )
36 |F25-04000031 HmEE PLUG, 01L RELEASE |




TEE

PAGE 19 OF 67

FHEAR | KTEERK ¢ BA4 3
PARTS NAME:  |LOWER CASING & DRIVE 3
S PART 0. DESCRIPTION DESCRIPTION QI REVARKS
5BEH |55 EEAR () EHAHED % i

3T |F113-04000001 AT RERHK LOVER CASING 1
38 |185-04000006 MESER N16x1. S NUT, PINTON |
39 F115-04000005 MEs PINION 1
40 [F115-04000004-1 ERERERA (1=0.102%)  [SHIM(t: 0. 10nm)

F115-04000004-2 TAEREE A =0, 12Z8)  [SHIN(t: 0. 12mm)

F115-04000004-3 EASERAEBE (1=0. 1524)  [SHIN (t: 0. 15mm)

F115-04000004-4 ERERARA (1=0.18Z %)  [SHIM(t: 0. 18nm)

F115-04000004-5 ERERER A (1=0.302%)  [SHIM(: 0. 30mm)

F115-04000004-6 EAEBEBE (T=0.402%)  [SHIN(t: 0. 40nm)

F115-04000004-7 EREREE A (1=0.5028)  [SHIM(t: 0. 50mm)
41 |PL115-04000001 8 SPACER, REVERSE GEAR 1
42 NSK F-4520 A& F-4520 QUILL BEARING F-4520 |
43 |PL115-04000002 BBTEEABA (60x84. 5x4.5) [THRUST BRARING !
44 |FL115-04000101 Gl GEAR, REVERSE 1
45 [KOVO B-2526 A sA BI-2526 ROLLER BEARING Bi-2526 1
46 [FL115-04000003 BiRkEeE WASHER, PROPELLER SHAFT 1
47 |F115-04020003 TREE PLUNGER, SHIFT 1
48 [F115-04020007 HAMET/32 5. 5560) STEEL BALL 7/32(5.5562) )
49 |P60-06000204 HhAAR3/16 (4. 7625) STEEL BALL 3/16(4.7625) )
50 [FL15-04020005 HAME/328.731) STREL BALL 11/32(8.731) )
51 [FLIS-04020006 AL SPRING, CLUTCH 1
53 |F115-04020002 A EAE CLAW CLUTCH 1
53 [F115-04020008 BABY PIN, CLUTCH 1
54 |F115-04020009 BEBER RING, CLUTCH 1
55 |PLL1S-04010001 i SHAFT, PROPELLER 1
56 [FL115-04010000 B PROPELLER SHAFT ASSY 1
57 |F115-04000021-1 R ER A (1=0.102%)  [SHIN(t: 0. 10nm)

F115-04000021- R (1=0. 122%)  (SHIM(t: 0. 12nm)

F115-04000021-3 BRAKRARF (1=0. 5ZX) SHIM(t 0. 15mm)

F115-04000021-4 B RIEIR F (1=0. 1825F)  |SHIM(t: 0. 18mm)

F115-04000021-5 BB E (1=0. 02 %)  [SHIN(t: 0. 30mm)

F115-04000021-6 BB ER Fr (T=0.40Z%)  [SHIM(t: 0. 40mm)

F115-04000021-7 R IAR Fr (1=0.50Z%)  [SHIM (t: 0. 50mm)
58 [FL115-04010101 FHEH FORVARD GEAR 1
59 [FL115-04010004 A4 SPACER, FORWARD GEAR 1
60 [NSK R 3201000 B4 F8A M 3200000 [ROLLER BEARING 1
61 |FL115-04010002 THEAE A 40x60x6. 5 THRUST BEARING 40x60x6. 5 1
60 [FLIIS-04010003-1  |BRAeHER K (T=0.102K)  [SHIM(t: 0. 10nn)

FLUS-04010003-2  |BAeRBSR A (1=0.122%)  [SHIM(t: 0. 1)mm)

FLIIS-04010003-3 ek b (1=0.15%)  |SHIM(t: 0. 15m)

FLUS-04010003-4  |BEAEESEIR  (T=0.18Z%)  [SHIN(t: 0. 18mn)

FLIIS-04010003-5  PEAek Rk (1=0. 02 %) SHIM(t 0. 30mm)

FLUIS-04010003-6  |ERe¥Sai A (1=0.4024)  [SHIN(t: 0. 40mm)




FLI1S %%t PAGE 20 OF 67

FHEER: | KTREAMK & BoHR4 3

PARTS NAME: ~ [LOWER CASING & DRIVE 3

SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
suen  |[EH4S EEAH () AR E §E &
FL115-04010003-7 R AR (1=0.502 %)  |SHIM(t: 0. 50nm)

63 [F115-04030003 ATEEEORE 875, 5 0-RING 87x5. 5 |

64 |FL115-04010201 ATEEEKE COVER, LOVER CASING 1

65 |NSK F-3026R HAHtE A F-3026R QUILL BEARING P-3026R 1

66 |F115-04030002 W 30x45x7 0IL SEAL 30x45x7 )

67 [185-04000027 TR PIECE, ORIENTATION 1

68 |T85-04000020 S B WASHER, LOCKED 1

69 [185-04000021 REEE CROWN NUT 1

70 [FL115-04000000 KT REA% LOWER CASING ASSY 1 X

71 [FL115-04000000L AT REAHL LOWER CASING ASSY L

FL115-04000100 Bl b 2 GEAR ASSY, REVERSE 1




PAGE 21 OF 67

ATRERK & BHAE 4

LOWER CASING & DRIVE 4

PLLS Bp it

A

PARTS NAME:




FLITS Rfr 7t

PAGE 22 OF 67

FAEAR | KTRERR & BoZ4 4
PARTS NAME;  |LOWER CASING & DRIVE 4
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FELHGEX) i1 %

I [F115-02010012 K& LEHE UPPEER SEAL, WATER PIPE 1

2 |F115-02010013 KE RT3 2 BUSHING A, WATER PIPE 1

3 [FLis-02010016 HAKE VATER PIPE 1 X

F115-02010016L HAKE WATER PIPE L

4 [F115-02000004 KEFHE GUIDE BUSHING, WATER PIPE 1

5 [F115-04000017 KE R J 21 2B BUSHING B, WATER PIPE 1

6 [FL15-04000016 KETEHE LOVER SEAL, WATER PIPE 1

T [185-04000013 H WATER ENVELOP 1

8 [140-04000013 AE A PLATE, WATER BNVELOP 1

9 [F115-00000016 AR M0x1. 25x45 BOLT M10x1. 25x43 7

10 [F25-00000014 FHH 081 DOVEL PIN ®8x12 )

11 |6B/T889. 15 EARS N A4 BEEN  (LOCK NUT NS 1

12 [F115-04000026 #K 0B WATER INLET B !

13 [6B/197.1-10 THE 10 WASHER 10 7

14 [F115-04000025 koA VATER INLET A !

15 |6B/T820-M5x52 R AT MSx5)2 BOLT MSx52 1

16 [F115-00000005 AR M0x1. 25570 BOLT M10x1. 25x70 1

17 [F115-00000006 bk g COURSE ADJUSTER 1

18 [F115-04000022 iRk BLOCK, PROPELLER 1

19 [FL115-04020000 e Ak PROPELLER ASSY 1 13171
20 [F115-04000023 T SPLINE BLOCK 1

20 [6B/197.1-18 T4E 18 WASHER 18 1

20 |F115-04000024 FHpER NUT 1

23 [6B/T91-D4x30 Fos o4x30 COTTER PIN ¢ 4x30 1




1

FIIS BAE it

PAGE 23 OF 67

A

24 1

PARTS NAME

ELECTRICAL 1




FIIS BAr it

PAGE 24 OF 67

FHEaf |85 1
PARTS NAME:  |ELECTRICAL 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
B |Rh4S EEAH () ARG % i
1 [FLis-05001201 tihE FLYVHEEL COVER 1
) {T40-05000029 EXBHEHE ABSORBER, IGNITER 2
3y [F115-05000010 PERER ABSORBER, COVER )
4 |GB/T5783-M6x25 AR Mox2S BOLT M6x25 1
s |cB/T96-6 A4E 6 BIG WASHER 6 1
6 [T40-05000028 AXBAE BUSH, IGNITER 1
7 [F115-05000113 R ML0x1xS0 FLANGE BOLT M10x1x50 6
g [F115-05001100 A FLYVHEEL ASSY 1
g [CB/T70.1-M6x35 K B SL24T Mox3s SOCKET HEAD SCREW M6x35| 6
10 [F115-05001000 HEf LB MAGNETOR COIL ASSY 1
11 [6B/TST83M5x12 AR M5x1) BOLT M5x12 )
17 [oB/197.1-3 THE S WASHER 5 )
13 [F60-05000200 BRI LB L PULSER COIL ASSY 1
14 |GB/T9074. 14-6x30 AR T4 AN6x30 BOLT M6x30 3
15 [FL15-05000092 LB R BRACKET, MAGNETOR 1
16 [F115-05000093 BIQEALA 08x86. 5x13 DOVEL PIN  @8x@6. 5x13 )
17 [F20-05000036 B2 B NEEDLE PLUG 1
18 [F115-05000104 BXETE IGNITION INDICATOR 1
19 |0B/5783-Mex16 A g Moxl6 BOLT Méx16 3
20 |6B/197.1-6 THE § WASHER 6 3
1 [FLis-05000022 A LINE CLIP 4 )
2 [6B/196-6 KB 6 BIG WASHER 6 4
13 (6B/5783-Mox12 AR Mox1) BOLT Mbx12 )
2 [F115-05000099-1 BE4% (1) IGNITION COIL LINE(CYLINDER 1) | 1
25 [F115-05000099-2 B4 (4 IGNITION COIL LINE(CYLINDER 0) | 1
26 [F115-05000099-3 B (Ot IGNITION COIL LINE(CYLINDER 3) | 1
27 |F115-05000099-4 BE4 (4#h) IGNITION COIL LINE(CYLINDER 4) | 1
28 [FL15-05000098 BRaE R PLATE, IGNITION COIL ASSY |
29 [F60-05000600 ERBEA IGNITION COIL ASSY 1
30 |6B/5783-M6x35 AL N6x3S BOLT M6x35 )
3 [FLIs-05000027 ERgEde GASKET, RECTIFIER 1
37 [FLI5-05000400 B a4 RECTIFIER ASSY 1
33 |GB/T9074, 14-M6x25 NAERTRY A N6x2S BOLT M6x25 6
34 [6B/T93-6 LA SPRING WASHER 6 )




PAGE 25 OF 67

FIS Z M

Lo ]

—

=

=

| =

w| =
= | =
_u | =
= | o,
=
B | =

R
N
(7

P/\y//’/vy @w/

=Y

\J

</




FIIS e

PAGE 26 OF 67

P2 S )
PARTS NAVE:  [ELECTRICAL 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
2EEH  |FHES FHAK N EHAKED 5 i
1 |6B/T5783-M6x25 A B N6x25 BOLT Méx25 6
7 [6B/T96-6 K2E 6 BIG WASHER 6 12
3 [F40-05091401E] TREEF AR BRACKET, MAIN RELAY )
£ [F40-0509140281 IHEBRER DAMPER, MAIN RELAY )
s [140-05000028 EKERE TUBE, IGNITER )
6 [F40-05091400ET ER LR MAIN RELAY )
7 |6B/T5783-M6x35 xR 6x3S BOLT Méx35 )
8§ [0B/T5287-6 FAAE 6 LARGE WASHER 6 )
g [F115-05000046 HRBE B DAMPER, 0IL PUNP )
10 [FL15-05000045 R AE CUSHION TUBE, 0IL PUMP )
11 [FL15-05070100 BCUR BCU 1
17 [F115-05070005 BCUE & % BCU BRACKET 1
13 |F115-05070001 HESE BASE, ELBCTRICAL BOX 1
14 [F115-05000109 RIRZE (504) FUSE BASE (504) 1
15 |F115-05000109-1 FHREZ (50) FUSE (504) 1
16 |0B/197.1-5 RAE S (84) COPPER WASHER § 4 HSn62-1
17 |6B/T93-5 FRELRES (BH) COPPER SPRING VASHER § ) HSn62-1
18 [GB/T6170-45 NERERS (%) COPPER NUT M3 ) HSn62-1
19 [GB/TS4SSTADNDF |k 9B4TST4. 2x12 PR [SCREW ST4. 2x12 )
20 [GB/I8SSTO 39 F |+ LBRATSTG. 3x19 P [SCREW ST6. 319 3
21 [F115-05070004 HEBLY CUSHION TUBE, DAMPER 4
2 |F115-05070003 TRRER DAMPER, BRACKET 4
23 |6B/T5783-M6x30 AR N6x30 BOLT Mx30 4
24 [F115-05070006 KEHE 0.5 SEALING STREP 1
25 [F115-05070002-1 RELET NIPPERS, FUSE 1
26 [F115-05070002 Ehess COVER, FUSE BOX 1
27 |0B/19074, 14-¥6x20 NEEB TR A Mox20 BOLT M6x20 )
28 |6B/T6170-M6 N AEEEN (E5) COPPER NUT Mo 4 BSn62-1
29 [F15-07150501W ENEELPE SHEATH, MOTOR CONNECTING LINE| 4
30 (185-05030200 Ao BA Y RELAY ASSY 1
30 [F115-05070009 HEEE COVER, ELECTRICAL BOX 1
3 [B/TSSSTASKIF g S HEATST4 8x10 PRI [SCREW ST4. 8x19 4
33 |B/T5783-Mex16 AR Moxl6 BOLT M6x16 )
34 |F115-05070007 B EEER STAY, RELAY |
35 |F115-05070008 EAsEERA SHEATH, RELAY |
36 [F15-07150300W EEELES RELAY 1
37 [FL15-05070200 BXERA C.D.1 LINE ASSY 1
38 [P40-05001000-1BF1 |40 FUSE (404) )
39 [F40-05001000-3BFT {47, 54 FUSE (7. 54) 1
40 |F40-05001000-4BFT  |{EFA%154 FUSE (154) 1
41 [P40-05001000-2BFT  |[{E[#204 FUSE (204) 1




PAGE 27 OF 67

FILS {3

o
—
-
)
—
ISa) =]
=
pel=
==
| e
35 m
| =
T | on
|
‘MU =]
W | =




FIS Z{E3H

PAGE 28 OF 67

FUELM: | w53
PARTS NAME: | ELECTRICAL 3
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FELHGEX) HE %
L [F115-05000043 Hrkgn BOLT )
2 |F115-05000042 L 2 BRACKET A, STARTER MOTOR 1
3 |F20-05000037 B EMY 611308, 5x10 HOLLOW PIN @11x@8. 5x10 )
4 [F115-05000600 R STARTER HOTOR 1
5 |6B/197.1-8 THE § WASHER 8 4
6 |GB/T5782-M8x45 NAER xS BOLT H8x4S 3
T | F40-0500004281 MME HERE A% 0IL PRESSURE SENSOR 1
8 [F115-05030020 FALHE 95x10 DOWEL PIN @5x10 1
9 |F115-05000044 BHETE B BRACKET B, STARTER MOTOR 1
10 |6B/TS783-M8x30 NEER N8x30 BOLT M8x30 1
11 |B/T818-M4x10 A AT Mdx10 SCREV M4x10 1
12 |F115-05000601 ShPE SHEATH, WIRE 1
13| F25-03170201 LS PEL SHEATH A, POVER CABLES 1
14 [F115-05000112 B & POWER CABLES 1
15 |6B/T5783-M6x12 AR Nx1) BOLT M6x12 )
16 |785-05030004 mERENRE (F) WIRE, EARTH LEAD 1
17 |B/196-8 AHE 8 BIG WASHER 8 1
18 [F115-05000500 REMRE KNOCK SENEOR 1
19 |F115-05000501 BEERR ALY CONNECTING LINE, KNOCK SENEOR| 1
20 |F40-05000400 BERAME THERMOSTAT ASSY 1
21| GB/T3452.1-8x1.9 0% & 8xL.9 0-RING 8x1.9 1




PAGE 29 OF 67

FIIS ZE3H

—
=
=
=

— o
=

&= =]

Y& | =

Kl =

x| =

= | e

< AMn“

0 | =

== e«

‘m =y —~

1} -

,W_A? (=1}




F115 F4Ft PAGE 30 OF 67
FHELR: | ARG L
PARTS NAME: | INTAKE SYSTEM 1
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESE  |ZfRS FHLH(FX) FHEAR G HE vSid
1 [P115-05000077 NG V8135 BOLT }i8x35 9
7 [F115-05060000 P i INTAKE SILENCER ASSY 1
3 [F115-05060002 FEHEETHE SEAL, INTAKE SILENCER |
¢ [F25-05050016 A4 5x13.8 DOVEL PIN S5x13.8 )
5 [F115-05060004 TAITREHE SEAL, THROTTLE VALVE 1
6 [F40-05090600 HEHLEER HERE SENSOR, INTAKE TENPERATURE | 1
7 |GB/T9074. 14M6X3S AR T A Mox3S BOLT M6x35 1
8 |6B/T5782-H8x40 s MBx40 BOLT M8 x40 )
9 |GB/T97.1-8 T4E 8 VASHER 8 )
10 [F115-05000049 #AHFBLE BRACKET 1
11 |T20-06000030 B0 I 10x8. 4x14 LOCATING PIN 10x8. 4x14 )
10 |F115-05000096 LE54D RETURN AIR PIPE B 1
13 [F115-05060005 HE 1% THROTTLE BRACKET 1
14 [6B/15783-M6x25 AR N6x25 BOLT H6x25 )
15 |68/196-6 KHE 6 BIG WASHER 6 3
16 |6B/15787-M8x65 NEE TR V8x6S BOLT }i8x65 )
17 [F115-05000095 eIt RETURN AIR PIPE A !
18 [F115-03000089 GE |18k CONDULT, THROTTLE VALV |
19 [H5x300 AL 53300 CLAMP 5x300 )
20 [F115-05000090 A TR A RUBBER BOOT, THROTTLE VALVE | 1
2 [FLI5-05060100 B ks THROTTLE VALVE ASSY 1
20 [FL15-03060101 SE L BERES HY GASKET, SENSOR 1
23 [F40-05090401EF1 SR EERE SENSOR, THROTTLE POSITION 1
M4 |B/T96-4 KHE 4 BIG WASHER 4 )
255 |6B/T93-4 BMAE 4 SPRING VASHER 4 )
2% |6B/T818-Mdx16 A AT Mdx16 SCREN Wdx 16 )
27 |GB/TS787-M8x60 NAEZHER N8x60 BOLT M8x60 )
28 |F115-05060006 SRR SUPPORTING PLATE 1
29 [F20-05000039 HH3 NEEDLE PLUG 1
3 [FLI5=05070010 SR ER COVER, IDLE VALVE |
31 (6B/T5783-M6x20 AR N6x20 BOLT Meéx20 1
3 [F40-0509050081 BREHR CONTROL VALVE, IDLE 1
33 [6B/T818-M4x10 A AT WX 10 SCREN Mdx 10 )
3y [6B/T97.1-4 T4H 4 WASHER 4 )
35 |F40-03090503E1 Sl STEP MOTOR 1
36 (FA0-0S90S03-TET  [$#EFl0ME 0-RING, STEPPER MOTOR 1
37 |F40-05090301E1 EEK IDLE CONTROL 1
38 |6B/T818-M5x20 AL EAT M5x20 SCREW M5x20 2
39 [6B/T93-5 BMAE SPRING VASHER S )
40 |6B/T97.1-5 T4HE 5 WASHER § )
41 [FL15-05000108 EER AL SETTING TUBE A 1
g [F115-05000107 FEAE R FIXED RACK, STEPPER MOTOR 1
13 |F115-03000111 BRI TH4EB SETTING TUBE B 1




PAGE 31 OF 67

FILS {3

[ |

=

=

=

Lo ] oD

=

&= =]

Y& | =

Kl =

x| =
= | e
2| =
0 | =
== =]
‘m =y —~
_ e
,W_AY (=1}




FIIS Zp

PAGE 32 OF 67

EHEAT: | #5245 )
PARTS NAME: | INTAKE SYSTEM 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SE5H  |EHES FEAR D ARG %E i
I [F115-05000700 BiEm CARBON CANISTER ASSY 1
2 [F115-05000054 BEBHR SOLENOID VALVE 1
3 |1B2501-8T4, 2x8 TR HURAT ST4. 0x8 |SCREW ST4. 28 )
4 [F115-05000056 R FIXED PLATE, SOLENOID VALVE | 1
5 |oB/T6177.1-M6 7 ik = RN NUT Mg 1
6 |6B/T6177. 145 Ak 2 E RS NUT M5 )
T [F115-05000053 B CARBON CANISTER 1
8 [F115-05000050 BEE TR PLATE, CARBON CANISTER |
9 |oB/15783-M6x20 KX AE Mox20 BOLT H6x20 )
10 (6B/196-6 KHE 6 BIG VASHER 6 )
11 [F115-05000041 BEREE DAMPER, CARBON CANISTER )
12 [F20-05000903V WE BB CUSHION TUBE, DAMPER )
13 [F115-05000057 @mﬁig (EPA) AIR PIPE B 1
14 [F115-05000058 K RERpE SHEATH, AIR PIPE B 1
15 |F115-05000060 mmi%wﬁé SHEATH, AIR PIPE C |
16 [F115-05000059 EAFA%C (EPA) AIR PIPE ( 1
17 [F115-05000082 JEJ R A K€ 4x8x340 (BPA)  [PIPE 4x8x340 1
18 [F115-05000061 B A PLASTIC JOINT A 1
19 [F115-05000062 BAFA%D AIR PIPE D )
20 [F115-05000013 HHEL B PLASTIC JOINT B 1
21 [F115-05000070 FRAS A WATER PIPE A 1
22 [F115-05000071 FAKENFE (B F 425330 )|SHEATH, WATER PIPE A 1
23 [F115-05000055 EAEHEA (EPA) AIR PIPE A 1
24 [16-05000300 B CHECK VALVE ASSY 1
25 [F115-05000064 EAZASE (EPA) AIR PIPE B 1
26 [F60-05000054 K= 6. S PLASTIC TEE JOINT 6. 5 1
27 [F115-05000063 EI5%A 6xl1x35 (EPA) AR PIPE A 6x11x35 1
28 [F115-05000065 E5%8 5x10x200 (EPA) AIR PIPE B 3x10x200 1
29 [F115-05000066 FAEBFE SHEATH, AIR PIPE B 1
300 (T5-04000200 BERAE CHECK VALVE ASSY 1
31 [F115-05000068 EI5%C Sx10x380 (EPA) AIR PIPE € Sx10x380 1
32 [F115-05000069 BA%(FE SHEATH, AIR PIPE ( 1
33 [F115-05000076 %+ ( (LIP C 1
34 [6B/T5783-M6x35 A NEx35 BOLT Mox3s 4
35 |6B/15287-6 B XA LARGE WASHER ¢ 4
36 [F115-05000046 WRHEHE DAMPER , 0IL PUMP 4
37 [F115-05000045 R BUSHING , 0IL PUMP 4
38 [F115-05000072 T A kD WATER PIPE B 1
39 |F115-05000073 FEKEBFE (B A4 255100 )|SHEATH, VATER PIPE B 1




PAGE 33 OF 67

FIIS B3

[}
—_
[==]
=
=1
(=)
A=
=
| S
o eg
==
0 | =
| n
| =
@_A?Mnl




FIIS B4r it

PAGE 34 OF 67

LG |REk
PARTS NAME:  [CYLINDER HEAD
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5E2H  |Thge TEAH X AR D e ki
1 [F115-05000105 hLEpRE COVER, CYLINDER HEAD !
1 (GB/T9074. 14-M6x30 [N SRR T4 A Mex30 BOLT Mgx30 12
3 |F15-07050004 o FILLER CAP, ENGINE 0IL 1
4 |TASO F404 31-025 T aEOFE 24.4x3.1 0-RING 24. 4x3.1 1
5 [F115-05000010 PEHER DAMPER, COVER 4
6 [F115-05000200 Rt COVER ASSY, CYLINDER HEAD I
T |6B/T5783-M4x8 MR Mixd BOLT M8 6
§  |GB/T97.1-4 THE 4 WASHER 4 6
g [|F115-05000202 TR E LR PLATE, BREATHER 1
10 [F115-05000201 AbLE COVER, CYLINDER HEAD 1
11 [F115-05000009 EHLERHE SEAL RING 1
12 [0B/T5783-M8X25 AR N8x5 BOLT M8x25 )
13 [F115-05000103 Kl AEH POTHOOK, ENGINE 1
14 [F115-05000008 NATLH OE M0k, Sx110  [FLANGE BOLT M10x1. 5x110 10
15 [F115-05030012 Lh R BOLT A 4
16 [F115-05030011 LEES COVER A, CAMSHAFT )
17 [F115-05030010 B R DN, 5x8 HOLLOV PIN @9x7. 5x8 4
18 [0B/T5783-M8x40 NEER N8xd0 BOLT M8x40 1
19 [6B/T97.1-8 THE § WASHER 8 1
20 |6B/T5783-M6x20 NAEER N6x20 BOLT M6x20 1
2 [F115-05030017 BHBF 6 GASKET 6 I
20 [FL1s-05030015 AL EH PLATE, ANODE l
13 [FL15-05030018 AR E 4B SEAL RING, ANODE l
24 [F115-05030016 ik ANODE 1
25 [F40-05000037 W TN 1
26 [F40-05000038 BEH WASHER, JAM 1
27 [NGK LKR6E KILE LERGE SPARK PLUG 4
28 [F20-05030009 R A ANODE BOLT 1
29 [0B/3452. 1-13x2 0AE 13x2 0-RING 13x2 1
30 [F4-04070003 SR EMM ANODE 1
30 {6B/T818-M5x25 i AT M5XDS SCREW M5x25 1
3 [F115-05030014 LHRIERD BOLT B 16
33 [F115-05030013 2B COVER B, CAMSHAFT 8
34 F15-04000002 W BOLT 1
35 {185-05000003 HomE R 5 4 4 GASKET, BOLT !
3 [F115-05030100 5 dr L4 CYLINDER HEAD ASSY 1
37 [F25-050101044 BE 1/ PLUG 1/4" 8
3% [F115-05030019 BE Re3/4" PLUG Re3/4" 2
39 [F15-07010004 BE 1/8" PLUG 1/8" 7
40 [F115-05000007 B0 E4 14x10.8x15.8  [HOLLOW PIN 14x10. 8x15.8 )
41 [F115-05000100 B CYLINDER GASKET ASSY 1
42 |6B/197.1-6 THE ¢ WASHER 6 1
43 {13.6-04000017 £ 3L M6x30 BOLT M6x30 1




PAGE 35 OF 67

= =

I
==

S

~—

=
= | 2
0| =
== |
| e
B |

11

S
O

)

=)
1l

(=]
=)
H||||||

|

Q

]

=

!

— _X
4
)
0,

I8¢

L
D\\
\

_Jo
o

VN
LI LT ~ A@g/
/ (A \ s == N\ AN LS
L, & VRN A ///M /V¢ LN
S . VIR e \ =

D,
AW WY

o\ o5




FIIS B4+t

PAGE 36 OF 67

FAMAR: (DR

PARTS NAME: | CAMSHAFT
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sBeE  |RUERT LB X AR EX HE &k
1 [F115-05000091 ER g TIMING BELT 1
) |OB/TST83-MI0KL 5x35 [ M10x1. 5x35 BOLT M10x1. 5x35 )
3 [F25-05050018 N4 WASHER )
4 [|F115-05030021 TN DRIVEN VHEEL A 1
5 |F115-05030009 fib s 3 38x50x6 0L SEAL 38x52x6 )
6 |F115-05030020 Efig 5x10 LOCATING PIN 5x10 )
7 |F115-05030007 HFE M INTAKE CAMSHAFT 1
g [F115-05000910 W E gk BOLT, TIGHTENING WHEEL 1
g [F115-05000908 eI BOLT WASHER 1
10 [F115-05000912 4 A BEARING ASSY, TIGHTENING WHEEL | 1
11 [F115-05000909 B WASHER, TIGHTENING WHEEL 1
12 [F115-0500090 hEE TENSIONER 1
13 [F115-05000900 KA Bt 4 TIGHTENING WHEEL ASSY 1
14 [F115-05000903 b 4 PIN, TIGHT ROUND 1
15 [F115-05030001 #5] INTAKE VALVE 8
16 [F25-05030003 ETEY WASHER, VALVE SPRING 16
17 [PS-2700. 04, 03 LR e OIL SEAL, VALVE 16
18 [F115-05030005 KHg VALVE SPRING 16
19 [F15-07040006 MELT: SEAT RING, VALVE SPRING 16
20 [F15-07040007 E#%+E CIRCLIP, VALVE SPRING 3
1 [F115-05030006 AllER TAPPET, VALVE 16
20 [F115-05030022 ICES: DRIVEN VHEEL B 1
23 [F115-05030008 B 3 EXHAUST CAMSHAFT 1
24 [F115-05030002 #AI VALVE, EXHAUST 8




PAGE 37 OF 67

CRANKCASE

b 58

FIS ZEEH

A

PARTS NAME:

bd & o)
G=AN B3y 4

F=r=a\\=
‘@W4mﬂ%174ﬂimﬁﬁ~b

/ i —) S~ / ‘O
mgg*@%Aﬁm&mﬁWﬁﬁhmmwmnmmmMQMW% .
: LT AL L) \JC :

d/mwMWw |

NI 52
“ /..// HHM \M%N\)\M%ﬁ
QS

_'\
ST T2

@ /M AT X
(e

A\
J

& o)

5
IS 4@‘

3 'n& @ ( AJAOI'
i A @w ,
X wﬁ NP\
A
N

—

;f;ﬂf/;{x\
AR

-~ \

A




FIIS B4+t

PAGE 38 OF 67

RhfAf |hHs
PARTS NAME:  |CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAH (X ARG % 4
L |FL15-05000034 TREFER BOLT, THERMOSTAT COVER )
2 [F115-05000033 TEEE COVER, THERMOSTAT |
3 |F115-05000032 TiEE THERMOSTAT 1
4 |Hsx200 RAEAE 5x200 CLAMP 5x200 4
5 |F115-05000037 KEPEC(RRFPAELXI0)  [SHEATH C, VATER PIPE 1
6 |F115-05000035 FRAEC WATER PIPE ( 1
T [F115-05000038 FHA%ED WATER PIPE D 1
8 |B/T9074. 14-M6x25 [N AERTFEAAL Nox2S BOLT M6x25 9
9 [F4-04010102 A WATER OUTLET 1
10 [F115-05000031 KEER COVER, WATERCOURSE 1
10 [F115-05000030 AEERE 4 GASKET, VATERCOURSE 1
12 |cB/7819. 2-M6x20 TFEITLE Mex20 SCREV M6x20 1
13 [F115-05000029 KiE EH R ANODE, WATERCOURSE |
14 [FL15-00000200 Wi R 0IL LEVEL ASSY |
15 [F115-05010006 BE M8l TAM M18x1. 5 )
16 [F115-05010007 BE i WASHER, JAN )
17 [F25-050101044 wE 1)) I 1/2" )
18 [F20-05030009 lipE4eS BOLT, ANODE 1
19 |6B/T3452. 1-13x2 08 13x) 0-RING 13x2 1
20 |P4-04070003 TEEERR THERMOSTAT ANODE 1
21 |B/T818-M5x25 7 KR M5xDs SCREW M5x25 1
22 [F115-05010004 A AEAN0x1. 5x105 BOLT M10x1. 5x105 10
23 (6B/197.1-10 THE 10 WASHER 10 10
24 [F15-07000029 HURER M8x55 BOLT M8x53 10
25 |68/197.1-8 THE 8 VASHER § 10
26 [F115-05010000 VR 4 ¢ CRANKCASE ASSY 1
27 [F4-040101024 5% GAS NOZZLE 1
28 |oB/T3452.1-19.2x1.9 (0B 19.2x1.9 0-RING 19. 2x1.9 1
29 |F115-00000006 FAE 96x1) DOWEL PIN ¢6x12 10
300 [F115-05010204 BREOHE 14.8x1. 0-RING 14.8x2. 2, RELIEF VALVE | 1
31 [F115-05010200 e RELIEF VALVE ASSY 1
3 |F115-00000007 KA He GASKET, ENGINE |
33 |F115-05000026 Nk EETHE RING, OIL FILTER |
34 [F25-05000100 bR EE 0L FILTER |
35 [F15-07010003 HLFEEAE M20x1. 535 BOLT M20x1. 5x35 |
36 [FL15-05000025 RS BRACKET, 0IL FILTER 1
37 |oB/197.1-¢ THE 6 WASHER 6 3
38 |oB/T5782-M6x40 A AR Moxd0 BOLT M6x40 ]




PAGE 39 OF 67

FIIS B4E it

A4tk

HeEE

PARTS NAME:  |CRANKSHAFT & PISTON




FIIS B4+t

PAGE 40 OF 67

FHEAHh | huEE

PARTS NAME:  [CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION Y REMARKS
2EEH  |FHES EEAH (X ARG e &

1 |F115-05000001 4 CRANKSHAFT 1

2 [F115-05010003-1 hAEHEB(EE) BEARING SHELL B, CRANKSHAFT | 3 BLUE
F115-05010003-2 BHEEB (%) BEARING SHELL B, CRANKSHAFT GREEN
F115-05010003-3 WA EB(IE) BEARING SHELL B, CRANKSHAFT RED

3 [F115-05000005 haE RSB SPACER A, CRANKSHAET )

4 |F115-05010002-1 R () BEARING SHELL A, CRANKSHAFT | § BLUE
F115-05010002-2 haBEAGE) BEARING SHELL 4, CRANKSHAFT GREEN
F115-05010002-3 B EA(LE) BEARING SHELL 4, CRANKSHAFT RED

S [F115-05000004 o 4 7 £ A SPACER A, CRANKSHAFT )

6 [F15-00000006 FAH ¢ 6xl1) DOWEL PIN ¢ 6x12 1

T [F115-05000003 A 085% 1037 OIL SEAL A ¢ 85x 9 103x7 1

8 |F115-05020203-1 EFHR(EE) BEARING SHELL, CONNECTING RoD| 8 BLUE
F115-05020203-2 EFHR (G6) BEARING SHELL, CONNECTING ROD GREEN
F115-05020203-3 AR (UE) BEARING SHELL, CONNECTING ROD RED

9 |F115-05020200 EAAK CONNECTING ROD ASSY 4

10 |F115-05020104 EERYE CIRCLIP, PISTON PIN 8

11 [F115-05020103 EES PIN, PISTON 4

12 [F115-05020100 EEAY PISTON ASSY 4

13 [F115-05020101 hE PISTON 4

14 |F115-05020102 EERA PISTON RING ASSY 4




PAGE 41 OF 67

FILS {3

=

==}

E—

[ 22)

—

152

\LK/% nﬂ

W | S

wo | =

o | B

A ==
R
B AMAH
0 | =
== =)
‘ﬁ ™ —~
1 -
,W_A? (=1}




FIIS B3

PAGE 42 OF 67

FHEaK |HARG
PARTS NAME: | EXHAUST SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH | E44ES FHLH(FX) FHEAR G HE vSid
1 [GB/T5782-M8x70 AR M8xT0 BOLT M8x70 6
2 |GB/T97.1-8 THE 8 WASHER 8 8
3 [F115-05000301 HEE A BXHAUST A 1
4 [F115-05000023 BEETHE ) GASKET A, EXHAUST PIPE 1
5 [F115-05030020 A4 O5x10 DOVEL PIN ®3x10 )
6 [F25-050101044 gE 1) 1/ |
7 [F20-05030009 it BOLT, ANODE |
g |CB/T34SL 191302 |0F Egl3xgl 0-RING @13x62 |
g |F4-04070003 HEELIAR ANODE 1
10 |GB/T818-M5x2S A A LB ATIRDS SCREV M5x25 1
11 |GB/T3452. 1-@85x@3. 1 |0F B #85x@3. 1 0-RING @85x@3. 1 1
17 |CB/T3452. 1-@65x@3. 1 |0 E@65x@3. 1 0-RING §65x93. 1 1
13 [F115-05000304 AL B EXHAUST B !
14 [F113-05000024 HEETHE B GASKET B, EXHAUST PIPE 1
15 |F4-040101024 A GAS NOZILE |
16 [F40-05000038 VS GASKET, JAM 1
17 [F40-05000037 HE M8xL. 5 TAM M18x1. 5 |
18 |6B/T5782-M8x100 ¥R N8x100 BOLT M8x100 )
19 [F115-05000101 K% 5x010x915 WATER PIPE @5x¢10x915 1
20 |F115-05000102 A& #E SHEATH, VATER PIPE 1
1 |F115-05000040 B5%H K FIXED PLATE, EXHAUST PIPE 1
20 |6B/T5783-M6x12 AR Nex1) BOLT Méx12 )
23 |FL15-03000014 HH A VATER NOZZLE, PLASTIC )
24 [F115-03000014-1 AR AE VASHER, WATER NOZZLE )




PAGE 43 OF 67

FUIS Zp it

=

=

-

K| L
AR
]

= =
=| =
== (==
=2
= | =
= o,
= | &
=
B | =




FIIS B4p it

PAGE 44 OF 67

ML (Bud4
PARTS NAME; |FUEL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FELHGEX) HE %
I [FL15-10000000 W B 0IL PIPE ASSY 1
2 [FLI5-10000002 HEB(O7.5x¢14.3x2080)  |0IL PIPE B(67. Sx@14. 3x2080) | 1
3o [ST140-14.5 A CLAMP 4 4
4 [F115-10010000-A FohmRAL PRINER BULB ASSY 1 EPA
5 |F115-10000001 AT 5x¢14.3x1530)  |0IL PIPE A(@7. 5x614.3x1530) | 1
6 [F115-05000016 MR LA FUEL FITTING ASSY 1
T [F115-05000014 WHEA 07500143850 |OIL PIPE A 87.5x614.3x850 | 1 EPA
8 [FL15-05000015 WEEAPE (O12x800) SHEATH A (#12x800) 1
9 [F4-05000010 HEEE A CLAMP SPRING 4, FUEL PIPE 5
10 |F115-05001300 JE AR 1 FILTER CUP ASST 1
11 [PL15-05000011 RS BRACKET, FILTER (UP 1
12 |B/T6170-M8 MBS NUT Mg 1
13 |B/197.1-6 THE § WASHER 6 1
14 |B/T5783-M6x16 Ak Moxl6 BOLT Méx16 1
15 |6B/T3452. 1-30x3 0% 8 30x3 0-RING 30x3 1
16 [F4-04000030 WEEE B CLAMP SPRING B, FUEL PIPE )
17 |F115-05000017 i ERE A FUEL PIPE A 1 BPA
18 [F115-05000018 Wi eAEAFE SHEATH, FUEL PIEP A 1
19 [F115-05040000 Wi R AL FUEL PUMP ASSY 1
200 [6B/T9074. 14-M6x30  [RAEELTALA Mox30 BOLT M6x30 )
20 [F115-05000021 WHEB ¢7.5xd14.3x150  [0IL PIPE B 7. 5x@14. 3x150 1 EPA
20 |F115-05000019 jiSipey T FUEL FILTER ASSY 1
23 [F115-05000020 JUSTENR B Eich SHEATH, FUEL FILTER 1
24 |F113-05000074 WERHHE §7.5x014.3x500 |0IL PIPE @7.5x@14. 3x500 1 EPA
25 [F40-05000041E1 W T4 LB JOINT B, FUEL FILTER 1
26 [FL15-05000075 FHEFE(BAFENN)  [SHEATH(7x430) 1
27 [F115-05000079 WREAE (F) $2 SHEATH 1
18 |F115-05000078 HRERE () SHAPING TUBE (0UT) 1
29 [F40-05000040E1 MR 4 S JOINT A, FUEL FILTER 1
300 [F115-05050017 HREREEY POVER LINE, OIL PMP 1
31 |6B/T5783-Mbx25 AR Mox2S BOLT M6x25 )
32 |F115-05000048 24, COMMON RAIL, FUEL 0IL 1
33 |FL15-035000047 WA A FUEL INJECTOR 4
34 (oB/196-6 KHE 6 BIG WASHER 6 )




PAGE 45 OF 67

FIIS B4+t

Y
v
oL
-
(=4
—
=

==

= | =
N\ P
M./
SE =
gz =
= =
j—)
=
| =|
=

_E | =

~— o

= | =2

|

Lo e




FIIS BAr it

PAGE 46 OF 67

ML (BaluRAt
PARTS NAME:  |ELECTRIC OIL PUMP ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAH (X ARG % At
1 [FL15-05050000 o 20k R AL 0IL PUMP ASSY 1
) |B/T818-M4x12 TFEELEAT Méxl) SCREW Mdx12 4
3 |6B/T96-4 KBE BIG WASHER 4 5
4 |FL15-05050006 il PLATE 1
5 |F115-05050007 A E SEAL, PLATE 1
6 |cB/T818-M5x12 TFER LB Msx1) SCREW M5x12 5
7 [FL15-05050013 EAREMR PLATE, PRESSURE VALVE 1
8 [F115-05050008 AR % PRESSURE VALVE ASSY !
9 [F115-05050009 ENR PRESSURE VALVE 1
10 |F115-05050012 EHiRAE BUSHING, PRESSURE VALVE 1
11 |F115-05050010 A0 A 0-RING 4, PRESSURE VALVE 1
12 [FL15-05050011 | 1 10% BB 0-RING B, PRESSURE VALVE 1
13 |FL15-05050014 WRZH THREE WAY, 01L PUMP !
14 |F115-05050013 WREAEA(EPA) AIR PIPE 4 l
15 |F115-05050016 iR A& B (EPY) AIR PIPE B 1
16 |6B/T818-M4x16 TFEALEAT a6 SCREW Mdx16 6
17 [6B/193-4 BHHE 4 SPRING WASHER ¢ 6
18 [F115-05050100 o o i R AR BODY ASSY, OIL PUNP 1
19 [F115-05050002 HIREEHES. 8x1. 5 SEAL, NEEDLE VALVE SEAT !
20 [F115-05050001 AR NEEDLE VALVE SEAT 1
21 |GB/T818-Mdx8 TFHEE LEAT s SCREW Mdx§ )
20 |F115-05050200 il NEEDLE VALVE ASSY 1
23 |F115-05050201 1R NEEDLE VALVE 1
24 [F115-05050202 HHFE CLAMP SPRING, NEEDLE VALVE | 1
25 |F40-05100002E1 B4 PIN, FLOATER 1
26 |F115-05050003 3T FLOATER !
27 |F115-05050301 HERIKE RUBBER SLEEVE, 0IL PUMP 1
28 |F115-05050300 WRAL 0IL PUMP ASSY 1
29 |F115-05050303 mREEH LINKER, 0IL PUMP 1
30 [F115-05050304 EEfRE RUBBER SLEEVE, LINKER !
30 [FL15-05050302 R R RUBBER PAD, 0IL PUMP 1
3 [F115-05050303 HREE Y CONNECTION LINE, OIL PUMP !
33 |F115-05050402 WATE S E SEAL, 0IL (AP !
34 [F115-05050400 W ok R AR AL 0IL CAP ASSY,ELECTRIC PUMP | !
35 |0B/T93-5 BHAE S SPRING WASHER 4
36 [F115-05050407 AHBEH COOLER COVER 1
37 |F115-05050408 A BN T GASKET, COOLER COVER !
38 [F115-05050406 AR AT DRAIN BOLT, OIL CUP 1
39 [F115-05050409 M EA 08 A 0-RING, DRAIN BOLT 1
40 [F115-05050403 AR JOINT, COOLER COVER )
41 |F115-05050401 . 20k h R AR 0IL CAP, ELECTRIC PUMP 1
42 [F115-05050404 AR 0IL NIPPLE, 0IL CUP 1
43 [F115-05050405 HbHE CONDUIT TUBE 1




PAGE 47 OF 67

FIIS B4E it

M RAH

OIL PUMP ASSY

A

PARTS NAME:




FIIS BAE it

PAGE 48 OF 67

FUELT:  (MERAR
PARTS NAME: | OIL PUNP ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
AEED  |EHRE EHAR(FX) AR ERD % it
I [F115-05080009 Ml Rl 0IL SEAL,0IL PUMP !
) [7ASO P404 19-019 |0 19x1.9 0-RING 19x1.9 2
3 [F115-05080000 M RaH 0IL PUNP ASSY 1
4 |6B/7819. 1-M6x14 T LEAT Nox14 SCREW M6x14 6
5 |F115-05080008 iNES COVER, 0IL PUMP l
6 [F115-05080004 EYEHE SEAL RING 1
7 |F115-05080006 WRANET INNER ROTOR, OIL PUMP 1
g [F115-05080007 WRMNET OUTER ROTOR, 0IL PUMP 1
9 |F115-05080003 B 34xd5x6. 0IL SEAL B 34xd3x6. § 1
10 [F115-05080002 HEA 10, 4x335 0IL SEAL A 22, 4x335 )
11 [F115-05080005 A 3x8 LOCATING PIN 3x8 )
12 [F115-05080001 TREYN BODY, OIL PUMP 1
13 |6B/197.1-6 THE 6 VASHER 6 4
14 |6B/T5782-M6xd0 A Moxdo BOLT M6x40 4
15 [0B/T3452. 1-64x 0B 64x 0-RING 64x2 1




FILS {3

PAGE 49 OF 67

A

TEAf

PARTS NAME:

TOP COWLING ASSY




FIIS B4+t

PAGE 50 OF 67

FHEL:  |REAH
PARTS NAME: | TOP CONLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
AEED  |EHRE EHAR (X AR ERD % it
1 [F115-07000000 MEAH TOP CONLING ASSY 1
) |F115-07000003 RS COVER, TOP COVLING 1
3 |F115-09000004 RERE (B) STICKER (BACK), TOP COWLING 1
4 [F115-09000002 RERE (5) STICKER (RIGHT), TOP COWLING | 1
5 [F115-07000001 e TOP COWLING 1
6 [F115-09000003 TERE ) STICKER (FRONT), TOP COWLING | 1
7 |F115-07000004 WE X A DAVPER A 4
8 [F115-07000002 MEFHK KA COVER, TOP CONLING 1
9 |GB/T97.1-6 THE ¢ WASHER 6 10
10 |B/170. 1-M6x20 WA A A KBRAT Mox20 BOLT M6x20 6
11 [F115-07000005 WELM B DAMPER B )
12 [F115-07000200 HERBE EHAH FIXED PLATE ASSY )
13 [F115-07000103 R B BOLT )
14 [F115-07000102 B AE CUSHION TUBE, PULLEY )
15 [F115-07000101 HEER LOCKING PULLEY )
16 [F115-07000104 HERBERERE PLATE, LOCKING PULLEY )
17 |GB/T97.1-8 THE § WASHER 8 2
18 |GB/T889. 148 FoBEGRAYVEER NS |LOCK NUT NS )
19 |6B/T5783-M6x16 A Moxl6 BOLT Méx16 4
20 [F115-09000001 MERE (£) STICKER (LEFT),TOP CONLING | 1




PAGE 51 OF 67

HYDRAULIC TILT ASSY

FIS ZfE3H

A

PARTS NAME:




FILS Z{r 3

PAGE 52 OF 67

UL |RERAZS
PARTS NAME: | HYDRAULIC TILT ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G AR () A AESY %E &t
1 [|F115-06000000 Vi JE A HYDRAULIC TILT ASSY 1
) |F115-06010000 EEA% PISTON ASSY 1
3 [F115-06010100 EERAAH PISTON SHAFT ASSY 1
¢ |185-06020003 BHHHL 01810 26x5 0IL SEAL A, ®18x926x5 1
5 [FL15-06010003 g e: NUT, HYDRO-CYLINDER 1
6 |0B/T3430. 1-0 6dx 2. 65 |[EEFORE o 64x 2. 65 0-RING B64x82. 65 1
7 |T85-06020015 FHROAE 17,552, 65 0-RING 17. 5x2. 6 3
g [F115-06010200 Wb 20k HYDRO-CYLINDER COVER ASSY | 1
g [F115-06010201 i COVER, HYDRO-CYLINDER 1
10 [F115-06010202 W Z COLLAR, HYDRO-CYLINDER COVER | 1
11 (VIS B 2401-P60 IHE 59.4x3.1 0-RING 59. 4x3.1 1
12 |6B/T70.1-M1. 6x8 W5 AEAT ML 6x8 (K2)  [BOLT ML 6x8 (BLACK) 1
13 |P60-06010204 A% 316 BALL 3/16 8
14 |6B/T876-3x3 BT 313 HOLLOW RIVET 3x3 )
15 |P0-06010203 2RREE SPRING, CHECK VALVE )
16 [185-06010403 itk THRUST WASHER l
17 [F115-06010300 BIREEAS PISTON ASSY 1
1§ [185-06020202 Hh AR STEEL BALL 4 11
19 [F115-06010301 fHEE PISTON 1
20 [GB/T879.4-015x12 iR ARIBEE AR OL 5x12| PIN 61 5112 1
2 {185-06020005 BEE SPRING SEAT 4
20 (185-06020014 EEREHE SPRING 4
23 {185-06020006 TLR4 . 5x1LS NEEDLE 92, 5x11.8 4
24 |7IS B 2401-P39 B i iEE O 38, 7x3. 5 0-RING 38.7x3.5 )
25 |VIS B 2407-P39T) EE A EPIIT COLLAR P24T2 1
26 [F115-06010005 FEAit s BLOCK 1
27 |6B/170. 1-M6x12 WA AER Mox1) BOLT Méx12 1
28 |IIS FG33 HEORE 53x) 0-RING 53x2 I
29 |F115-06000101 & HYDRAULIC CYLINDER,PISTON | 1
30 [F115-06000200 HlEEaS FREE PISTON ASSY 1
30 |F115-06000201 HlHEE FREE PISTON 1
3 [F115-06000102 2T SNAP RING 1
33 [F115-06010001 LK JE SEAT, HYDRAULIC CYLINDER 1
34 |F60-06000003 FEEE SPRING 3
35 [F115-06010002 JE B PLATE 1
36 |6B/T893. 1-48 AR R AES RING, SNAP CIRCLIP 48 1
37 |185-06010002 BE 1/16 PLUG 1/16 3
38 [F115-06000001 TR f HYDRAULIC HOUSING 1
39 |6B/T3452.1-09x$ 2.2 ORI 9x2.2 0-RING 9x2.2 1
40 |85-06010009 4T 0IL DRAIN BOLT 1
41 [F60-06000005 LA CONTROL VAVLE 1
4 |6B/T893.1-20 LA M EL RING, SNAP CIRCLIP 20 1
43 |F115-06030000 3257 2 4] TILT MOTOR 1




FILS Zfr 3

PAGE 53 OF 67

FUELR: |RERAZS
PARTS NAME: | HYDRAULIC TILT ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESE |ZhgE B4R (R ARG %8 bit
44 [6B/170.1-¥5x25 Ko< A R L AT N6 )5 BOLT M6x25 3
45 |TASO F404 31-068  |0RE 67.8x3.1 0-RING 67. 8x3. 1 1
46 |F115-06000003 EBEERE CONNECTOR, GEAR PUMP 1
47 |F60-06020000 R GEAR PUMP ASSY 1
48 (6B/T70. 1-M5x30 W A A S 4T M5x30 BOLT M5x30 )
49 |6B/T70. 1-M3x25 W~ AR A AT W25 BOLT M3x25 )
50 [F60-06020015 FARBLEMR PALTE 1
51 |F60-06020014 FARBE SPRING, SAFETY VALVE 1
53 [185-06010205 R E BRACKET, VALV 1
53 |T85-06010204 5 SEALING ELEMENT, VALVE 1
54 [F60-06020009 iR EE BOLT, FLOOD VAVLE 1
55 [F60-06020008 iR e E SPRING, FLOOD VAVLE !
56 F60-06020006 A SPOOL, FLOOD VAVLE 1
57 |F60-06020007 BHRGORE 04, 5x61.5  |0-RING 94, 5x01. S 1
5§ |6B308-3 WARK? BALL 3 )
59 [F60-06020001 EB R GEAR PUMP 1
60 [F60-06020100 HRTEEAL SHUTTLE PISTON A ASSY 1
61 |6B/T896-3 FofE (KE) CIRCLIP 3 (BLACK) !
60 |F60-06020102 Bt WASHER )
63 |F60-06020101 BREE SHUTTLE PISTON A |
64 |F60-06020103 BREZOAE 68.6x61.5  [0-RING 08, 6x91, 5 1
65 |F60-06020004 RREERE SPRING )
66 |F60-06020005 R 0 4x25.8 KINGPIN ¢4x25.8 )
61 [F60-06020200 U ALK SHUTTLE PISTON B ASSY 1
68 [F60-06020201 BREED PISTON B, SHUTTLE !
69 [F60-06020002 E A GEAR A 1
70 |F60-06020003 H 4B GEAR B 1
7 |F60-06020010 EBEE COVER, GEAR PUP 1
77 [F60-06020013 R E SEAT, FLOOD VAVLE 1
73 |F60-06020012 T IR RO 5. 51, S 0-RING 5. 5xL.3 1
74 [F60-06020020 FHERER PLATE 1
75 [F60-06020011 B R E SEAT, UNILATERAL VALVE )
7% [Fe0-06020017 LIRS UNTLATERAL VALVE )
77 |F60-06020018 EER0RE 67.5x01.5 0-RING ¢7. 5x81. 5 )
718 [P60-06020019 EEEE SPRING 2
79 [F60-06020021 LT SEAT, PLATE 1
80 [CB/T70. 1-M3x5 W~ AEATINS (RE) SCREW M3x5 (BLACK) 1
81 [0B/T70.1-5x45 Wx RIS (KE) SCREW M5x45 (BLACK) 4
82 |F60-06000008 TR ED FILTER B 1
83 [F60-06000009 RREBAMN WASHER, FILTER B 1
84 [F60-06000007 TEEOYE 076381, 5 0-RING 7. 6x01. 5 )
85 [F60-06000006 HEEL FILTER 4 )
86 [cB/1879.4-01.5x18  |iRER AR EEEEHOL Sx18[PIN 61, 5x18 1




FI1S B4R+

PAGE 54 OF 67

A

gBAS4H

PARTS NAME:

CONTROL BOX ASSY




FI1S B4R+

PAGE 55 OF 67

FUELH | BYEAHE
PARTS NAME:  |CONTROL BOX ASSY
K. PART K0, DESCRIPTION DESCRIPTION (m REMARKS
SBEE | FH5T FHAH(FX) FELEH(ED HE i
I [F115-08030000 BY e CONTROL BOX ASSY 1
2 [HT2. 5x60 AT CLAMP )
3 |P40-1300020081 RpF A% STARTING SWICH ASSY 1 BFT
4 |F40-0801010081 A% % CONTROL CABLE 1 i
S P13-11000002W BAETEM PLATE, CONTROL BOX 1
6 |B/T819. 2-M5x12 LA M5x12 SCREW PAN HEAD M5x12 )
T (F15-13020007W G ES] THROTTLE HANDLE, INCHING 1
8 |F15-13000003W SR ari=S BUSH, CAM )
9 |F15-13020006W S BUSH, HANDLE 1
10 [F15-11000001W W BLOCK, RUBBER |
11 [F15-13000014% REYE JACKET, CABLE 1
12 |F4-01090401 BAE AL STOPER, HANG ROPE ASSY 1
13 [F15-13000400% AEF Rk ENGINE STOP SWICH ASSY 1
14 |F15-13000203W Wh3E B INSULATED PLUG "B" )
15 |F15-13000202W BaEL A INSULATED PLUG "A" |
16 [F15-13020001¥ Bz COVER , CONTROL BOX 1
17 [F15-13000013W BUENER SYALL COVER , CONTROL BOX 1
18 [F15-13020005W WY 4@ B WASHER "B" , WAVE |
19 [F15-13020100¥ HEEAAH LOCKED DISK ASSY |
20 |F15-13020002W 1% TORSION SPRING |
20 [F15-13020003W B4RR BACH LOCKED PULLEY 1
20 [F15-130200040 FREEEM PLATE , PULLEY SPRING 1
23 |GB/T818-Mdx6 +F R LA Méxe PAN HEAD SCREW Méx6 )
24 [F15-130200000 BAEEAH COVER ASSY, CONTROL BOX |
25 |6B/T5783-M8x30 NAER M8x30 BOLT M8x30 1
26 |B/197.1-8 THE § WASHER 8 1
27 [F15-13000500W i [T LA MACHINE, CONTROL ACCELEROGRAPH | 1
28 [F15-13000007 HHLE VASHER |
29 |6B/T896-6 FrofE 6 PIN , COTTER 6 3
30 |F25-07000007W BEGEELD CONTROL CABLE TIE.IN 'B" )
30 {F15-13000002W Lk CAM MECHANISM 1
3 [6B/T818-M3x14 TR LAY PAN HEAD SCREW M3K14 )
33 [F15-13000800W B x INCHING SWITCH 1
34 [F15-13000003 BEE R ER PLATE 1
35 {F15-13000004W JEluR £y PULLEY 1
3 [F15-13000001 BlEERD SHIFT SPRING PLATE 'B" 5
37 |F15-12000016W 1 16 MARK 16 1
38 [oB/T6170-M6 NAZE Mo NUT Mé 3
39 F15-13000008W AR F WEARABLE PLATE , CAM MACHANISN | 1
40 [F15-13000700W T EH SHIFT SWING LINK |
41 [F15-13000601W ¥R E AL ADIUSTER FASTNESS ASSY 1
42 [6B/T5783M5x25 NEER W5x25 BOLT M5x25 )
43 1GB/T6170-Ms REEENS NUT M3 )




FI1S B4R+

PAGE 56 OF 67

FELAR | BYSUE
PARTS NAME;  |CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QY RENARKS
EEE | FHEE 4% (93) 4% (EX) % Lt
44 |F15-13000300W ety 24 BUZZER ASSY 1
45 [F15-13000602W R ADIUSTER PIN 1
46 |GB/T5287-6 BAAE 6 BIG WASHER 6 3
47 [F15-13000006W EHRE F WEARABLE PLATE 1
48 F15-13000011 FREFIE BUSH, SHIFT SWING LINK 1
49 [F15-13000012W BHBE BRACKET, CONTROL BOX 1
50 |F15-12000013W 13 MARK 13 1
51 [F15-13000015W B K &4 COVER, WATERPROOF 1
57 F15-13010010 BUFRE A BLOCK, CONTROL HANDLE 1
53 [6B/T936.1-5 EHYELE S WASHER, LOCKED 5 )
54 [6B/T819. 2518 +E R L AT W5x18 SCREV, PAN HEAD M5x18 7
55 {E4-10040100W AT A SWITCH ASSY, TILT |
56 |F15-13010001 PES CONTROL HANDLE 1
57 [Fs-13010000 BYFE CONTROL HANDLEBAR 1
5§ |GB/T84.5-ST4. 8x12 [ AEA L B S BATSTA. 8x12 [ SCREN, PAN HEAD ST4. 8x12 1
59 |GB/T818-Mdx10 TR A L ATM4x 10 SCREW, PAN HEAD Mdx10 3
60 [F15-13010000W BYEHE COVER, CONTROL HANDLE 1
61 [F15-13010005W E%E SPRING, COMPRESSTON 1
60 [F15-13010004W B PART, ORIENTATION CONTROL 1
63 |F15-13010008W FLEEM PLATE, ORIENTATION PART 1
64 [0B/T820-M6x90 R ATNOX0 SCREW, PAN HEAD M6x90 3
65 E4-07020015W FHIER CHAFING PLATE, WIRE 1




FIIS B4p it

PAGE 57 OF 67

AR

Rt AL

PARTS NAME:

LINK ROD ASSY




FIIS ZAE it

PAGE 58 OF 67

FHEAR | HmEAAs
PARTS NAME: | LINK ROD ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |BERS REAR (X R4 G % &
1 [F115-08000200W BEREZAL CONTROL CABLE ASSY )
2 |F115-08020100 S AL LINK ROD ASSY !
3 [F15-11020002% 3 AT A BOLT 1
4 |oB/m9n.1-10 THE 1) VASHER 10 b
5 [F25-07000303% A TUBE, BOLT !
6 [P115-08020101 $ A LINK ROD, TURNING 1
7 [F25-07000304% NAEERI/S THIN NUT 3/8" 3
8 |TASO F404 24-016 OB E A 15.8x2. 4 0-RING 15. 8x2. 4 1
9 [F25-01010012W BB NUT B, PLASTIC 1
10 [F25-07000006W ARG Ao EEEE/8" |THIN LOCKNUT 3/8" 4
11 [185-01020008 FULE A MI0xL. 25x28 BOLT M10x1. 25x28 )
12 [F115-08020103 A PLATE )
13 [F115-08020102 3 EBR CONNECT PLATE 2
14 [CB/T889-MI0xL 25 [N fadt BEE MI0xL. 25 LOCKNUT M10xL. 25 4
15 [F115-08020400 T BATA LINK ROD ASSY 1
16 [F115-08020405 R s AN CUSHION TUBE )
17 |6B/196.1-10 K@ BIG WASHER 10 )
18 [F115-08020404 $ AT BOLT B )
19 [F115-08020406 1 R 3 FISHEYE BEARING )
20 [GB/T6ITIMIXLS A AAEEE MdxLS NUT M1dxl. 5 )
2 [F115-08020402 ERFFEFA STUD 4, CONNECTING ROD 1
22 [F115-08020401 ARG SCREW TUBE, CONNECTING ROD | 1
23 [F115-08020403 EEFEHD STUD B, CONNECTING ROD 1
24 [GB/TOITI-MI4xL S-LH AN ARHEE MI4xL. S GERE)NUT MIdxL.5 (L) 1




PAGE 59 OF 67

Kafkas Gee)

ENGINE ASSY (REPAIR KIT)

FIS ZfE3H

A

PARTS NAME:

\\
/
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
7 U
- \‘pwml\\,\‘ov..,,l(\‘ﬂr. = \
| o4 AT
) BN R

S (o)
I (8 =2
| N\ \
|
\W/O/ o/
D
,

"\ 7

- —- NI YT AN
AT o~\'/ S Y

@M @ B cwm/vfl,_.,wﬁiﬂ\ > o &

\




FIIS B4+t

PAGE 60 OF 67

FAEAR: | KAk as G
PARTS NAME:  [ENGINE ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAH (X ARG % 4
1 |F115-05090000 Kl kAt ENGINE ASSY 1
1 |F115-05000034 TREEER BOLT, THERMOSTAT COVER )
3 |F115-05000033 TEEE COVER, THERMOSTAT 1
4 IP115-0500003 A THERMOSTAT 1
5 |F115-05000037 KEPEC(RRFPAELXI0)  [SHEATH C, VATER PIPE 1
6 |F115-05000035 FRAEC WATER PIPE ( 1
T [F115-05000038 FHA%ED WATER PIPE D 1
8 |B/T9074. 14-M6x25 [N AERTFEAAL Nox2S BOLT M6x25 9
9 [F4-04010102 A WATER OUTLET 1
10 [F115-05000031 KEER COVER, WATERCOURSE 1
10 [F115-05000030 AEERE 4 GASKET, VATERCOURSE 1
12 |cB/7819. 2-M6x20 TFEITLE Mex20 SCREV M6x20 1
13 [F115-05000029 KiE EH R ANODE, WATERCOURSE |
14 [F115-05010006 PE N8k, S TAM M18xL. 5 )
15 |F115-05010007 BEHp WASHER, JAN )
16 [F25-050101044 BE 1)) I 1/2" )
17 [F20-05030009 ke BOLT, ANODE 1
18 |6B/T3452. 1-13x2 0B 13x2 0-RING 13x2 1
19 [P4-04070003 TEEEMR THERMOSTAT ANODE |
20 |GB/T818-M5x25 +FE A LR M5xDs SCREW M5x25 1
20 [F115-05010004 7 EAML0x1. 5x105 BOLT M10x1. 5x105 10
22 (6B/197.1-10 THE 10 WASHER 10 10
23 [F15-07000029 HURER M8x55 BOLT M8x53 10
4 [6B/197.1-8 T4E 8 VASHER § 10
25 [F115-05010000 VAL 44 CRANKCASE ASSY 1
20 [F4-040101024 5% GAS NOZZLE 1
27 |6B/T3452.1-19. 2519 |OF/F 19.2x1.9 0-RING 19.2x1.9 1
28 [F115-00000006 EAH poxl) DOVEL PIN @6x12 10
29 [F115-05000026 HREE T HE RING, 0IL FILTER 1
300 [F15-07010023 iR:D3E 0IL FILTER 1
31 [F15-07010003 HLEEA 051, 535 BOLT M20x1. 5x33 1
3 |F115-05000025 MRiEE LR BRACKET, 0IL FILTER 1
33 |6B/197.1-6 T4E 6 WASHER § 3
34 |6B/TS782-M6x40 xR Moxd0 BOLT Méx40 3
35 [F115-05000003 d A §85x 9 10347 OIL SEAL A 85x¢ 103x7 1
36 [F115-05010003 B4 BB BEARING SHELL B, CRANKSHAFT | 5
37 [F115-05000005 WMLk SPACER A, CRANKSHAFT )
38 [F115-05010002 B A BEARING SHELL A, CRANKSHAFT | S
39 [F115-05000004 o A SPACER A, CRANKSHAFT )
40 |F115-05000001 kil CRANKSHAFT 1
41 [F115-05020203 EAFHE BEARING SHELL, CONNECTING RoD| 8
42 [P115-05020200 A CONNECTING ROD ASSY 4
43 |F115-05020104 EEHHE CIRCLIP, PISTON PIN 8




FIIS B4+t

PAGE 61 OF 67

EARLI | Ko at BBE)
PARTS NAME:  |ENGINE ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SESE  |TH4GS FHAH (5 EH45 G HE 4t
44 [F115-05020103 EEH PIN, PISTON 4
45 |F115-05020100 EEH PISTON ASSY 4
46 |F115-05020101 i PISTON 4
47 |F115-05020102 BRI PISTON RING ASSY 4




PAGE 62 OF 67

Rk

CYLINDER HEAD ASSY

FIS ZEEH

A

PARTS NAME:




FIIS B4r it

PAGE 63 OF 67

FHfaR |ARELER
PARTS NAME: [CYLINDER HEAD ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
B R4S EAH (X FHAH G % i
1 [F115-05030000 LN CYLINDER HEAD ASSY 1
) [F115-05030100 Eh ki CYLINDER HEAD 1
3 |F115-05030019 BE Re3/4" PLUG Re3/4" 2
4 [F25-050101044 BE 12 PLUG 1/4" 8
5 |F15-07010004 BE 18 PLUG 1/8" 7
6 [F115-05030001 #Al INTAKE VALVE 8
7 |F25-05050003 EREHE WASHER, VALVE SPRING 16
g |PS-2700. 04. 03 e OIL SEAL, VALVE 16
9 [F115-05030005 KljEg VALVE SPRING 16
10 [F15-07040006 ETRERE SEAT RING, VALVE SPRING 16
11 [F15-07040007 E#4+E CIRCLIP, VALVE SPRING 3
17 [F115-05030006 AR TAPPET, VALVE 16
13 [FL15-05030012 ERERE R BOLT A 4
14 [F115-05030011 M8 h KA COVER A, CANSHAFT )
15 [F115-05030010 B E4 DN, 5x8 HOLLOW PIN 99x7. 5x8 4
16 [F115-05030007 FA M INTAKE CAMSHAFT 1
17 |GB/T5783-M8x40 AR N8xd0 BOLT M8x40 1
18 |6B/797.1-8 TH#E 8 WASHER 8 1
19 |6B/T5783-M6x20 N AER N6x20 BOLT M6x20 1
20 [F115-05030017 B4 F 6 GASKET 6 1
2 [F115-05030015 FR 1% 2 A PLATE, ANODE 1
20 [FL15-05030018 A% 4 B SEAL RING, ANODE l
23 [F115-05030016 i ANODE 1
24 [F40-05000037 W TAN 1
25 |F40-05000038 YEAR WASHER, JAM 1
26 [F20-05030009 R EE ANODE BOLT 1
27 |6B/3452.1-13x2 A 13x2 0-RING 13x2 1
28 [F4-04070003 FEELEM ANODE 1
29 [6B/T818-H5x25 A AT M5x05 SCREW M5x25 1
30 [F115-05030002 #AI VALVE, EXHAUST 8
31 [F115-05030008 HA b EXHAUST CAMSHAFT 1
3 [F115-05030014 LR RERD BOLT B 16
33 [F115-05030013 s £ 4B COVER B, CAMSHAFT 8
34 [F15-04000002 W BOLT 1
35 {185-05000003 T GASKET, BOLT !




FILS e

PAGE 64 OF 67

A4k

fittF 1 (H4F)

PARTS NAME:

APPENDIX 1 (REPIAR KIT)




FIIS B4+t

PAGE 65 OF 67

TEELG [ 1 (e
PARTS NAME:  [APPENDIY 1 (REPIAR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FELHGEX) HE %
1 [P40-05090503-1E1  |FHAEHOVE 0-RING, STEPPER MOTOR 1
) [F115-05000090 SE TGS RUBBER BOOT, THROTTLE VALVE | 1
3 [F115-05000003 A 085x610347 0IL SEAL A 085x@103x7 1
4 [F115-05060004 SE RS HE SEAL, THROTTLE VALVE 1
5 [F115-05060002 HEMERTHE SEAL, INTAKE SILENCER 1
6 |oB/73452. 1-8x1.9 0% E 8x1.9 0-RING 8x1.9 1
7 [F115-05000030 K EH A GASKET, WATERCOURSE 1
8 |oB/T3450.1-13x2 0% E 13x2 0-RING 13x2 3
9 [F115-05000009 EHLEFHE SEAL RING l
10 [TASO F404 31-005  |foimo 20 24.4x3.1 0-RING 24 4x3.1 1
11 [6B/73452. 1-30x3 %@ 30x3 0-RING 30x3 1
12 [F115-05030009 T HhE 38x52x6 0IL SEAL 38x52x6 )
13 [FLI5-03000027 R BT GASKET, RECTIFIER 1
14 [F115-05000100 b CYLINDER GASKET ASSY 1
15 [P40-05000038 L GASKET, JAM 1
16 [F115-05000024 HE L HE B GASKET B, EXHAUST PIPE 1
17 [6B/T3452. 1-965x83. 1 [0&/E 96593, 1 0-RING 965x83. 1 1
18 [0B/T3452.1-985x83. 1 [0R[E 985931 0-RING 985x93. 1 1
19 [F115-05000023 BT ) GASKET A, BXHAUST PIPE 1
20 [F115-05000026 HkEE T HE RING, 1L FILTER 1
20 |6B/T3452.1-19.2x1.9 [0 19.2x1.9 0-RING 19. 2x1.9 1
2 [F115-05010204 BHROHE 14.8x1.2 0-RING 14. 8x2. 2, RELIEF VALVE | 1
23 [F115-00000007 VGliNEE GASKET, ENGINE 1
24 [F115-05080009 Al Rt 0IL SEAL, 0IL PUMP 1
25 |UASO F404 19019 |OFE 19x1.9 0-RING 19x1.9 )
26 [F115-05080004 BB E SEAL RING 1
27 |F115-05080003 B 34x45x6. 5 0IL SEAL B 34xd5x6. 1
28 [F115-05080002 WA 20, 4x33x OIL SEAL A 22. 4x335 )
29 [6B/T3450. 1-64x 0B 64x2 0-RING 64x2 1




FILS E {3

PAGE 66 OF 67

A

[t 2 ()

PARTS NAME:

APPENDIX 2 (REPIAR KIT)

a=<lf

(C oo

JaCC (I

@@

Y

—_
-~




FILS Z4r 3

PAGE 67 OF 67

FHMAR | L (BBH)
PARTS NAME: |APPENDIY 2 (REPIAR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESE |ZhgE B4R (R EHAH ) %8 bit
I |6B/3452.1-13x2 0RE 131 0-RING 13x2 1
2 [F4-04000006 Mot B i GASKET 1
3 |F115-02010004 [ 5 4 4 GASKET, PRESSURE VALVE 1
¢ |F115-02010104 HEETHE SEAL RING, STRAINER 1
5 [F115-02010200 W T A A GASKET ASSY, OIL PAN 1
6 [F15-04000003 s g WASHER, BOLT 1
7 [Fis-02010010 FABN T GASKET 1
g [F115-02000006 FEGLH R RUBBER RING 1
9 |T85-04000011 7 A5 T i 9x19%5 OIL SEAL 9x19x5, CAM SHAFT | 2
10 |6B/T3452.1-58.8x3. 1 |0R%H[E 58.8x3.1 0-RING 58. 8x3. 1 1
11 |F4-03000024 ElAgES GASKET )
1 [F115-04030003 KT RKEORE 87x5.5 0-RING 87x5. 5 1
13 |F115-04030002 HEH30x45x7 0IL SEAL 30x45x7 )
14 |FL15-04000010 dE il WOODRUFF KEY 1
15 |GB/T3452.1-055x3 | Bk m0& E55x3 0—RING 55x3 1
16 |F15-00000006 A Doxll DOVEL PIN ®6x12 2
17 |F115-04000604 ARFEE HED 0—RING B, WATER PUNP 1
18 |F115-04000603 AR TAE 5 EA 0—RING 4, WATER PUNP 1
19 |F115-04000602 KEAR INNER SHELL, WATER PUMP 1
20 [F115-04000011 548 4k IMPELLER ASSY 1
11 [F115-04000009 SR OUTER PLATE 1
2 |F115-04000008 SR 5 H GASKET, OUTER PLATE 1
23 |F115-04000202 W HE A 28x43x] 0IL SEAL 28x43x7 )




F115 ZFt PACE 1 OF VI
THER: | ZHETREL
PARTS NAVE: | PARTS CATALOGUE INDEY
KT RA&/Fg ZHRT n&IFT KT R/ 5
PART X0, PAGE/ 0. PART N0, PACE/X0. PART X0, PAGE/X0
H12. Sx60 =30 F4-04070003 3810 FIS-13010004Y 36-6)
32 -9 F1S-13010005V 36-61
55-2 R4-03000010 49 F15-130100081 56-63
H3200 18 F13-00000006 618 F13-13010003% 56-60
384 13-4 1313010010 56-5)
H3300 30-19 06 13130200000 55-14
JASO B404 19-019 482 18-4 13130200010 5516
ASO B404 24016 588 FL5-00000012 116 F15-130200020 55-20
JASO F404 31005 344 FL5-00000016 15 F15-130200030 55-11
JASO F404 31-068 5345 F15-01010007 I-1 F13-13020004Y 55-1)
JB/TI940. 1-H6 10 FL3-04000002 33 FL3-13020005V 5518
BISO-STA0E 33 F13-04000002 4-34 F15-13020006V 55-9
JIS B MOPY 52 F13-04000003 632 FLS-13020007 551
JIS B 240PD S F1S-07000029 18- F15-130201000 55-19
JIS B 240D 5203 FL3-07010003 38-35
JIS FS3 5-18 FLS-07010004 -39
K0Y0 3083726 14-61 F15-07040006 36-19
010 3BT 1320 F13-07040007 36-10 P20-05000036 117
18-20 F15-07050004 43 F20-05000037 18-3
K010 620803 14-56 FLS-071503008 26-3% F20-05000039 30-19
K010 BI-2536 14-43 FLS-071505018 16-19 F20-050009030 312
19-45 FLS-110000018 5510 P20-05030009 61
NSKHR 30100 19-60 F15-110000028 555 118
KOY0 HICAP 25520/25380 14-41 F15-110200028 58-3 3818
NGk LER6E 17 F15-120000130 56-50 -7
KOYO BH-1820 13-17 F15-120000160 55-37 F25-00000014 16-10
18-17 F13-130000018 55-36 210
NSk B-3026R 20-65 FL5-130000020 55-31 67
NSk B-4520 19-4) F15-13000003% 55-34 F23-01010012V 58-9
PS-2100. 04. 3 3611 FLS-13000004Y 55-35 F23-030001008 535
ST140-14. 5 43 F13-13000005% 55-8 P3-030001018 -39
F13-130000068 $6-47 F23-030001020 538
F13-130000078 55-18 P23-030001030 531
F15-130000081 55-39 23030001041 536
FLS-130000118 $6-48 P23-04000031 13-36
P2, 6-03000006 43 F15-130000128 $6-49 18-36
B4-07020015V $6-63 F15-130000130 5517 F23-05000100 38-34
B4-100401000 $6-55 F15-130000141 55-11 F25-050101044 614
P4-01090401 55-11 FLS-13000015V 56-51 437
P4-03000023 13-34 F13-130002028 5515 3817
18-34 FL5-130002030 55-14 16
P4-03000024 13-35 15130003000 S6-44 P23-05050003 36-16
18-35 F15-130004000 5513 F25-05050016 30-4
P4-04000006 610 F15-130005000 55-17 P23-05050018 36-3
R4-04000030 16 FLS-13000601Y 55-41 F3-05170201Y 28-13
4-04010102 389 FLS-130006020 $6-45 F23-070000061 58-10
P4-040101024 38-17 FLS-13000700V 55-40 F23-07000007W 55-30
-1 F13-13000800F 55-33 F23-070003030 58-5
P4-04070003 -3 F1S-130100018 56-56 P3-070003048 58-1
430 F1S-130100028 $6-57 R4O-03000008 511




FIS R

PAGE 1T OF VI

FERAH |2hERREE
PARTS NAME:  [PARTS CATALOGUE INDEX

Tke IR B A8/ Tk e A
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F40-03000014W 8-31 F60-06020009 53-54 T85-04000011 18-28
F40-03000600W 8-26 F60-06020010 53-11 T85-04000013 16-7
F40-05000037 34-25 F60-06020011 53-75 2)-7

42-17 F60-06020012 53-73 T85-04000020 14-64
F40-05000038 34-16 F60-06020013 53-72 20-68

42-16 F60-06020014 53-51 T85-04000021 14-65
F40-05000040E1 44-19 F60-06020015 53-50 20-69
F40-05000041E1 44-15 F60-06020017 53-76 T85-04000027 14-63
F40-05000042E1 18-1 F60-06020018 53-11 20-67
F40-05000400 28-20 F60-06020019 53-78 T85-05000003 34-35
F40-05001000-1EFI 26-38 F60-06020020 53-14 T85-05000007 6-16
F40-05001000-2EF1 26-41 F60-06020021 53-179 T85-05000008 6-17
F40-05001000-3EF1 26-39 F60-06020100 53-60 T85-05030004 28-16
F40-05001000-4EF1 26-40 F60-06020101 53-63 T85-05030200 26-30
F40-05090401EFI 30-23 F60-06020102 53-62 T85-06010002 52-37
F40-05090500E1 30-32 F60-06020103 53-64 T85-06010009 52-40
F40-05090501E1 30-37 F60-06020200 53-67 T85-06010204 53-53
F40-05090503-1E1 30-36 F60-06020201 53-68 T85-06010205 53-52
F40-05090503E1 30-35 T85-06010403 52-16
F40-05090600 30-6 T85-06020003 52-4
F40-05091400E1 26-6 T85-06020005 52-21
F40-05091401E1 26-3 T3.6-04000017 34-43 T85-06020006 52-13
F40-05091402E1 26-4 T5-04000200 32-30 T85-06020014 52-12
F40-05100002E1 46-15 T20-06000030 30-11 T85-06020015 52-7
F40-08010100EI 55-4 T6-05000300 32-24 T85-06020202 52-18

T20-03000006 11-36

F40-13000200E1 55-3 T40-04000012 13-2
F60-00000015 2-20 18-2 F115-00000001 4-27
F60-05000054 32-26 T40-04000013 16-8 F115-00000002 4-26
F60-05000200 24-13 22-8 F115-00000003 4-25
F60-05000600 24-19 T40-05000028 24-6 F115-00000004 4-13
F60-06000003 52-34 26-5 F115-00000005 16-16
F60-06000005 52-41 T40-05000029 24-1 12-16
F60-06000006 53-85 T60-00010003 11-37 F115-00000006 16-17
F60-06000007 53-84 T60-00010004 11-38 38-129
F60-06000008 53-8 T85-00000017 1-26 12-17
F60-06000009 53-83 T85-00010001 11-39 F115-00000007 38-32
F60-06000204 14-46 T85-01010003 2-3 F115-00000008 6-34

19-49 T85-01010004 =18 F115-00000009 9-44
F60-06010203 52-15 T85-01010005 2-19 F115-00000010 2-17
F60-06010204 52-13 T85-01010203 2-6 F115-00000011 1-35
F60-06020000 53-47 T85-01010206 1-11 F115-00000012 1-36
F60-06020001 53-59 T85-01010207 1-15 F115-00000013 4-)
F60-06020002 53-69 T85-01010208 1-24 F115-00000014 6-42
F60-06020003 53-70 T85-01010209 1-34 F115-00000015 4-7)
F60-06020004 53-65 T85-01020008 58-11 F115-00000016 6-5
F60-06020005 53-66 T85-03000006 §-1 16-9
F60-06020006 53-56 T85-04000006 14-38 22-9
F60-06020007 53-57 19-38 F115-00000017 -1
F60-06020008 53-55 T85-04000011 13-28 F115-00000100 4-24




FIS R

PAGE I OF VI

FERAH |2hERREE
PARTS NAME:  [PARTS CATALOGUE INDEX

Tke IR B A8/ Tk e A
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F115-00000200 38-14 F115-02010006 6-25 F115-04000003-1 13-12
F115-00010001 11-35 F115-02010007 6-29 18-22
F115-00010002 11-34 F115-02010008 6-27 F115-04000003-2
F115-00010003 11-33 F115-02010009 6-31 F115-04000003-3
F115-00010004 11-23 F115-02010010 6-35 F115-04000003-4
F115-00010005 11-30 F115-02010011 6-36 F115-04000003-5
F115-00010006 11-26 F115-02010012 16-1 F115-04000003-6
F115-00010007 11-22 22-1 F115-04000003-7
F115-00010100 11-4( F115-02010013 16-2 F115-04000004-1 14-4(
F115-00010100L 22-) 19-4(
F115-00010200 11-31 F115-02010014 6-12 F115-04000004-2
F115-00010301 11-29 F115-02010015 6-22 F115-04000004-3
F115-01000001 4-9 F115-02010016 16-3 F115-04000004-4
F115-01000002 4-10 12-3 F115-04000004-5
F115-01000003 4-20 F115-02010016L 16-3 F115-04000004-6
F115-01000004 4-21 12-3 F115-04000004-7
F115-01000005 4-18 F115-02010100 6-24 F115-04000005 14-39
F115-01000006 4-30 F115-02010104 6-23 19-39
F115-01010001 2-15 F115-02010200 6-26 F115-04000008 13-14
F115-01010002 -1 F115-03000001 §-40 18-14
F115-01010003 -8 F115-03000002 8-16 F115-04000009 13-13
F115-01010004 -9 F115-03000003 8-17 18-13
F115-01010006 4-11 F115-03000004 §-41 F115-04000010 13-25
F115-01010101 2-11 F115-03000005 8-11 18-25
F115-01010101L F115-03000006 8-10 F115-04000011 13-12
F115-01010102 2-5 F115-03000007 8-3 18-12
F115-01010104 1-13 F115-03000008 8-34 F115-04000012 13-10
F115-01010105 1-12 F115-03000009 8-33 18-10
F115-01010200 2-16 F115-03000010 §-4 F115-04000013 13-11
F115-01010300 4-16 F115-03000011 §-13 18-11
F115-01010301 4-18 F115-03000013 §-2 F115-04000014 13-9
F115-01020100 4-1 F115-03000014 42-13 18-9
F115-01020100L F115-03000014-1 42-24 F115-04000015 13-8
F115-02000001 6-40 F115-03000016 8-20 18-8
F115-02000001L F115-03000017 §8-21 F115-04000016 16-6
F115-02000002 6-39 F115-03000018 8-24 22-6
F115-02000003 6-38 F115-03000021 8-30 F115-04000017 16-5
F115-02000004 16-4 F115-03000022 8-9 22-5

124 F115-03000030 8-19 F115-04000020 14-55
F115-02000005 1-31 F115-03000100 11-) F115-04000021-1 14-54
F115-02000005L F115-03000200 114 19-57
F115-02000006 6-41 F115-03000300 8-13 F115-04000021-2
F115-02000007 4-7 F115-03000400 8-41 F115-04000021-3
F115-02000008 4-3 F115-03000500 8-8 F115-04000021-4
F115-02000100 4-6 F115-04000000 14-66 F115-04000021-5
F115-02010001 6-21 F115-04000000L F115-04000021-6
F115-02010002 6-13 F115-04000001 14-37 F115-04000021-7
F115-02010003 6-18 19-37 F115-04000022 16-18
F115-02010004 6-15 F115-04000002 13-26 22-18
F115-02010005 6-19 18-26 F115-04000023 16-20




FILS S M

PAGE IV OF VI

THER: | ZHETREL
PARTS NAME:  [PARTS CATALOGUE INDEX
KT RA&/Fg ZHRT n&IFT ZHRE R/ 5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
12-20 20-66 F115-05000048 44-31
F115-04000024 16-122 F115-04030003 14-59 F115-05000049 30-10
12-12 20-63 F115-05000050 32-8
F115-04000025 16-14 F115-04030004 14-57 F115-05000033 32-T
12-14 F115-04030005 14-56 F115-05000054 31-2
F113-04000026 16-12 F115-04040000 16-19 F115-05000035 32-13
12-11 F115-05000001 40-1 F115-05000036 324
F115-04000100 13-23 F115-05000003 40-7 F115-05000057 32-13
18-23 F115-05000004 40-3 F115-05000058 32-14
F115-04000201 13-19 F115-05000005 40-3 F115-05000059 32-16
18-19 F115-05000007 34-40 F115-05000060 32-15
F115-04000202 13-16 F115-05000008 34-14 F115-05000061 32-18
18-16 F115-05000009 34-11 F115-05000062 32-19
F115-04000203 13-15 F115-05000010 24-3 F115-05000063 32-11
18-15 34-5 F115-05000064 32-15
F115-04000300 14-42 F115-05000011 4-11 F115-05000065 32-18
F115-04000400 13-33 F115-05000013 32-20 F115-05000066 32-29
F115-04000501 13-30 F115-05000014 4-T F115-05000068 32-31
18-30 F115-05000015 44-8 F115-05000069 31-31
F115-04000601 13-3 F115-05000016 44-6 F115-05000070 32-11
18-3 F115-05000017 4-17 F115-05000071 32-1)
F115-04000602 13-7 F115-05000018 44-18 F115-05000072 32-38
18-7 F115-05000019 44-11 F115-05000073 31-39
F115-04000603 13-6 F115-05000020 44-13 F115-05000074 44-24
18-6 F115-05000021 44-11 F115-05000075 44-16
F115-04000604 13-5 F115-05000022 24-11 F115-05000076 32-33
18-5 F115-05000023 42-4 F115-05000077 30-1
F115-04010000 13-24 F115-05000024 42-14 F115-05000078 44-28
18-24 F115-05000025 38-36 F115-05000079 44-17
F115-04010000C 13-24 F115-05000026 38-33 F115-05000082 3-17
18-24 F115-05000027 24-31 F115-05000083 11-7
F115-04020000 14-53 F115-05000029 38-13 F115-05000084 11-9
F115-04020001 14-52 F115-05000030 38-11 F115-05000085 11-5
F115-04020002 14-49 F115-05000031 38-10 F115-05000086 11-10
19-52 F115-05000032 38-3 F115-05000087 11-11
F115-04020003 14-44 F115-05000033 38-1 F115-05000088 11-13
19-47 F115-05000034 38-1 F115-05000089 30-18
F115-04020005 14-47 F115-05000035 38-6 F115-05000090 30-20
19-50 F115-05000037 38-5 F115-05000091 36-1
F115-04020006 14-48 F115-05000038 38-7 F115-05000092 24-15
19-51 F115-05000040 42-11 F113-05000093 24-16
F115-04020007 14-45 F115-05000041 311 F115-05000095 30-17
19-48 F115-05000042 28-1 F115-05000096 30-12
F115-04020008 14-50 F115-05000043 28-1 F115-05000098A 24-28
19-53 F115-05000044 28-9 F115-05000099-1 24-24
F115-04020009 14-51 F115-05000045 26-10 F115-05000099-2 24-15
19-54 32-37 F115-05000099-3 24-16
F115-05000046 26-9 F115-05000099-4 24-17
F115-04030001 14-60 32-36 F115-05000100 34-41
F115-04030002 14-62 F115-05000047 44-33 F115-05000101 42-19




F115 ZFt PAE V OF VI

THER: | ZHETREL

PARTS NAVE: | PARTS CATALOGUE INDEY
Thi2 R/ e ThRe RAIE ThR2 R/
PART X0, PAGE/ 0. PART N0, PACE/X0. PART X0, PAGE/ 0.
PLIS-03000102 020 FLI5-03020100 312 PLIS-03030200 16-11
PL15-03000103 13 FL15-03020101 §0-13 L15-03050201 46-13
PL15-03000104 218 FL15-0302010) 10-14 115-03030202 46-14
PL15-03000105 -l FL15-03020103 11 PL15-03050300 46-18
PL15-03000107 30-4) FL15-03020104 $0-10 L15-03030301 46-17
PL15-03000108 0-41 F115-03020200 409 FL15-03030302 46-31
FL15-03000109 26-14 RLS-0S00003-1 408 FL15-03050303 46-19
PLIS-0S000109-1  26-15 FL15-05020203-2 P115-03030304 46-310
PL1S-03000111 30-43 L15-03020203-3 P115-03030303 46-31
PL15-03000112 38-14 FL15-03030001 3615 PL15-03030400 46-34
PLIS-03000113 17 FLI5-05030002 36-4 FLIS-03030401 16-41
PL15-03000200 -6 F115-03030003 36-18 F115-03030402 46-33
PL15-03000201 410 FL15-0303000¢ 36-11 PL15-03030403 46-40
PL15-03000202 -9 FL15-03030007 36-1 F115-03030404 46-41
PL15-03000301 03 F115-03030008 36-13 F115-03030405 46-43
PL15-03000304 0-13 F115-03030009 365 F115-03030406 16-3%
PL15-03000400 14-3) FL15-03030010 417 PL15-03030407 16-36
PL15-03000500 18-18 FLI5-03030011 3416 PL15-03030408 46-37
PL15-03000501 18-19 FL15-03030012 -5 F115-03030409 46-39
PLIS-03000600 18-4 FL15-03030013 -3 FL15-03060000 30-2
PLIS-03000601 1812 FLIS-03030014 14-3) FL15-03060002 303
PL1S-03000700 -1 FL15-03030013 412 F115-03060004 30-5
PL15-03000800 1i-18 FL15-03030016 -4 F115-03060005 30-13
PL15-03000801 1117 FL15-03030017 -1 F115-03060006 30-18
FL15-03000802 11-12 FL15-03030018 403 L15-03060100 30-21
PL15-03000803 11-16 FL15-05030019 -3 PL15-03060101 30-12
P115-03000804 11-14 F115-03030020 18-8 FL15-03070001 26-13
P115-03000900 36-13 36-6 FL15-03070002 26-26
FL15-03000902 36-12 05 PLS-0S07000-1 2625
PLIS-03000903 36-14 FL15-03030021 36-4 FL15-03070003 26-11
PLIS-03000908 -9 FL15-03030022 3612 FL15-03070004 26-11
PL15-03000909 36-11 FL15-03030100 34-36 F115-03070005 26-12
PL1S-03000910 368 FL15-03040000 19 F115-03070006 26-4
PL15-03000912 36-10 F115-03030000 i6-1 F115-03070007 26-34
PL15-03001000 210 FL15-03030001 46-20 FL15-03070008 26-33
PL1S-03001100 14-8 F115-03030002 46-19 P115-03070009 26-31
FL15-03001201 -1 F115-03030003 16-16 PLIS-03070010 30-30
PL1S-03001300 410 F115-03030006 46-4 L1S-03070100 26-11
PL15-03010000 38-16 FL15-03030007 465 L15-03070200 26-37
PLIS-0S010000-1 44 F115-03030008 468 PL15-03080000 48-3
PLI5-03010002-2 F115-03030009 169 FLIS-03080001 1812
PL15-03010002-3 FL15-03030010 i6-11 F115-03080002 48-10
PLIS-0S010003-1 402 FL15-03050011 46-12 FL15-03080003 18-9
PL15-03010003- FL15-05030012 46-10 F115-03080004 18-6
PL15-03010003-3 FL15-03030013 467 F115-03080005 48-11
P115-03010004 38-1) FL15-03030014 46-13 F115-03080006 18-7
P115-03010006 3815 FL15-03030013 46-14 F115-03080007 18-8
PL15-03010007 38-16 FL15-0303001¢ 4615 F115-03080008 18-S
PL15-03010200 38-31 FL15-03030017 430 F115-03080009 i8-1
PL15-03010204 38-30 F115-03030100 1618 PL15-06000000 521




FIS R

PAGE VI OF VI

THER: | ZHETREL
PARTS NAME:  [PARTS CATALOGUE INDEX
KT RA&/Fg ZHRT n&IFT ZHRE R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F115-06000001 52-38 F115-10000002 44-1
F115-06000003 53-46 F115-10010000-A 44-4
F115-06000101 52-29 FL113-04000000 20-70
F115-06000102 52-32 FL115-04000000L
F115-06000200 32-30 FL115-04000001 19-41
F115-06000201 32-31 FL115-04000002 19-43
F115-06010000 32-1 FL113-04000003 19-46
F115-06010001 32-33 FL113-04000100 20-71
F113-06010002 32-35 FL115-04000101 19-44
F115-06010003 32-3 FL113-04000200 18-33
F115-06010005 52-16 FL115-04010000 19-56
F115-06010100 52-3 FL115-04010001 19-55
F115-06010200 52-8 FL115-04010002 19-61
F115-06010201 52-9 FL115-04010003-1 19-62
F113-06010202 52-10 FL115-04010003-2
F115-06010300 52-17 FL115-04010003-3
F115-06010301 52-19 FL115-04010003-4
F115-06030000 52-43 FL115-04010003-5
F115-07000000 50-1 FL115-04010003-6
F115-07000001 50-3 FL115-04010003-7
F115-07000002 50-8 FL115-04010004 19-59
F115-07000003 50-2 FL115-04010101 19-58
F115-07000004 50-7 FL113-04010201 20-64
F115-07000005 50-11 FL113-04020000 12-19
F115-07000101 50-15
F115-07000102 50-14
F115-07000103 50-13
F115-07000104 50-16
F115-07000200 50-12
F113-08000002 11-3
F115-08000004 11-42
F115-08000200W 58-1
F115-08020100 58-1
F115-08020101 38-6
F115-08020102 58-13
F115-08020103 58-12
F115-08020400 58-15
F115-08020401 58-21
F115-08020402 58-21
F115-08020403 38-13
F115-08020404 38-18
F115-08020405 38-16
F115-08020406 38-19
F115-08030000 35-1
F115-09000001 50-20
F115-09000002 50-4
F115-09000003 30-6
F115-09000004 50-3
F115-10000000 44-1

F115-10000001

44-5




	F115(000)封面
	F115(001)目录 1
	F115(002)目录 2
	F115(p01-2)托架1-1
	F115(p01-2)托架1-2
	F115(p03-4)托架2-1
	F115(p03-4)托架2-2
	F115(p05-6)水上系统1
	F115(p05-6)水上系统2
	F115(p07-9)底罩1
	F115(p07-9)底罩2
	F115(p07-9)底罩3
	F115(p10-11)控制系统1
	F115(p10-11)控制系统2
	F115(P12-14)水下装置系统1-1
	F115(P12-14)水下装置系统1-2
	F115(P12-14)水下装置系统1-3
	F115(P15-16)水下装置系统2-1
	F115(P15-16)水下装置系统2-2
	F115(P17-20)水下装置系统3---反转1
	F115(P17-20)水下装置系统3---反转2
	F115(P17-20)水下装置系统3---反转3
	F115(P17-20)水下装置系统3---反转4
	F115(P21-22)水下装置系统4---反转 1
	F115(P21-22)水下装置系统4---反转 2
	F115(p23-24电气1-1
	F115(p23-24电气1-2
	F115(p25-26)电气2-1
	F115(p25-26)电气2-2
	F115(p27-28)电气3-1
	F115(p27-28)电气3-2
	F115(p29-30)进气系统1-1
	F115(p29-30)进气系统1-2
	F115(p31-32)进气系统2-1
	F115(p31-32)进气系统2-2
	F115(p33-34)气缸头1
	F115(p33-34)气缸头2
	F115(p35-36)凸轮轴 1
	F115(p35-36)凸轮轴 2
	F115(p37-38)曲轴箱 1
	F115(p37-38)曲轴箱 2
	F115(p39-40)曲轴&活塞 1
	F115(p39-40)曲轴&活塞 2
	f115(p41-42)排气系统 1
	f115(p41-42)排气系统 2
	F115(p43-44)燃油系统 1
	F115(p43-44)燃油系统 2
	F115(p45-46)电动燃油泵组件 1
	F115(p45-46)电动燃油泵组件 2
	F115(p47-48)机油泵组件 1
	F115(p47-48)机油泵组件 2
	F115(p49-50)顶罩组件 1
	F115(p49-50)顶罩组件 2
	F115(p51-53)液压起翘系统 1
	F115(p51-53)液压起翘系统 2
	F115(p51-53)液压起翘系统 3
	F115(P54-56)操控盒组件 1
	F115(P54-56)操控盒组件 2
	F115(P54-56)操控盒组件 3
	F115(p57-58)转向连杆组件 1
	F115(p57-58)转向连杆组件2
	F115(p59-61)发动机头组件（维修件） 1
	F115(p59-61)发动机头组件（维修件） 2
	F115(p59-61)发动机头组件（维修件） 3
	F115（p62-63)气缸头总成（维修件） 1
	F115（p62-63)气缸头总成（维修件） 2
	F115(p64-65)附录1（维修件） 1
	F115(p64-65)附录1（维修件）2
	F115(p66-67)附录2（维修件） 1
	F115(p66-67)附录2（维修件） 2
	f115检索表 1
	f115检索表 2
	f115检索表 3
	f115检索表 4
	f115检索表 5
	f115检索表 6

